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1 Measurement diagrams 

1.1 Radiated measurements 

2.01_b-mode_5.5Mbps_ch01 

Common Information 
Test description: Magnetic Field Strength Measurement related to 30/300 m distance 

Test Site Location: Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement 
distance 

Version of Testsoftware: EMC32 V10.50.0 
Distance correction: used accord. table, pls. see test report 

Technical Data: Please see page 2 for detailed data of measurement setup  

Rec. antenna (pre-scan): height 1.00 m, parallel and 90° to EUT polarisation 

Used filter: bypass 
Test Standard: FCC 15.205 § 15.209; RSS-Gen: Issue 5 

Operator: NPe/LKnopp 

Operating Mode: WLAN 
Environmental Conditions: Humidity :  40% rH; Temperature: 20 °C 

EUT Setup: 1 

Verdict: Passed 

EUT Information 
PMT number 22-1-00306S178_C01 
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2.02_g-mode_24Mbps_ch06 

Common Information 
Test description: Magnetic Field Strength Measurement related to 30/300 m distance 

Test Site Location: Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement 
distance 

Version of Testsoftware: EMC32 V10.50.0 

Distance correction: used accord. table, pls. see test report 

Technical Data: Please see page 2 for detailed data of measurement setup  
Rec. antenna (pre-scan): height 1.00 m, parallel and 90° to EUT polarisation 

Used filter: bypass 

Test Standard: FCC 15.205 § 15.209; RSS-Gen: Issue 5 

Operator: NPe/LKnopp 

Operating Mode: WLAN 

Environmental Conditions: Humidity :  40% rH; Temperature: 20 °C 

EUT Setup: 1 
Verdict: Passed 

EUT Information 
PMT number 22-1-00306S178_C01 
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2.03_n-mode_MCS3_ch11 

Common Information 
Test description: Magnetic Field Strength Measurement related to 30/300 m distance 

Test Site Location: Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement 
distance 

Version of Testsoftware: EMC32 V10.50.0 

Distance correction: used accord. table, pls. see test report 

Technical Data: Please see page 2 for detailed data of measurement setup  
Rec. antenna (pre-scan): height 1.00 m, parallel and 90° to EUT polarisation 

Used filter: bypass 

Test Standard: FCC 15.205 § 15.209; RSS-Gen: Issue 5 

Operator: NPe/LKnopp 

Operating Mode: WLAN 

Environmental Conditions: Humidity :  40% rH; Temperature: 20 °C 

EUT Setup: 1 
Verdict: Passed 

EUT Information 
PMT number 22-1-00306S178_C01 
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3.01_b-mode_5.5Mbps_ch01 

Common Information 
Test Description: Radiated field strength emission in 3m distance 

Test Site: CETECOM GmbH Essen 

Test Standard: FCC 15.205&15.209 & RSS Gen. Issue 5 

Antenna polarisation: horizontal/vertical 

Environmental Conditions: Humidity :40% rH; Temperature: 20 °C 

Operator Name: HLa 

Operating Mode: b-mode_5.5Mbps_ch01 
Verdict: Passed 

EUT Information 
PMT Sample number:  22-1-00306S178_C01 
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Final_Result 
Frequency

(MHz) 
QuasiPeak
(dBµV/m) 

Limit
(dBµV/m) 

Margin
(dB) 

Bandwidth
(kHz) 

Height
(cm) 

Pol Azimuth
(deg) 

Corr.
(dB/m) 

Sig Path
(dB) 

Preamp
(dB) 

848.850000 31.87 46.00 14.13 120.000 303.0 V 38.0 26.4 0.0 3.2 
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3.02_g-mode_24Mbps_ch06 

Common Information 
Test Description: Radiated field strength emission in 3m distance 

Test Site: CETECOM GmbH Essen 

Test Standard: FCC 15.205&15.209 & RSS Gen. Issue 5 

Antenna polarisation: horizontal/vertical 

Environmental Conditions: Humidity :40% rH; Temperature: 20 °C 

Operator Name: HLa 

Operating Mode: g-mode_48Mbps_ch06 
Verdict: Passed 

EUT Information 
PMT Sample number:  22-1-00306S178_C01 
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Final_Result 
Frequency

(MHz) 
QuasiPeak
(dBµV/m) 

Limit
(dBµV/m) 

Margin
(dB) 

Bandwidth
(kHz) 

Height
(cm) 

Pol Azimuth
(deg) 

Corr.
(dB/m) 

Sig Path
(dB) 

Preamp
(dB) 

74.270000 13.14 40.00 26.86 120.000 146.0 V 256.0 6.4 0.0 0.9 
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3.03_n-mode_MCS3_ch11 

Common Information 
Test Description: Radiated field strength emission in 3m distance 

Test Site: CETECOM GmbH Essen 

Test Standard: FCC 15.205&15.209 & RSS Gen. Issue 5 

Antenna polarisation: horizontal/vertical 

Environmental Conditions: Humidity :40% rH; Temperature: 20 °C 

Operator Name: HLa 

Operating Mode: n-mode MCS3; ch11 
Verdict: Passed 

EUT Information 
PMT Sample number:  22-1-00306S178_C01 
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Final_Result 
Frequency

(MHz) 
QuasiPeak
(dBµV/m) 

Limit
(dBµV/m) 

Margin
(dB) 

Bandwidth
(kHz) 

Height
(cm) 

Pol Azimuth
(deg) 

Corr.
(dB/m) 

Sig Path
(dB) 

Preamp
(dB) 

849.670000 31.89 46.00 14.11 120.000 220.0 V 353.0 26.5 0.0 3.3 
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8.01a_n20-mode_MCS3_Ch01 

Common Information 
Test Description: Radiated Field Strength Emission@3m distance 
Test Site Location: CETECOM GmbH Essen 
Test Site: Fully Anechoic Room (FAR2) 
Test Standard: FCC 15.209 & RSS-Gen, Issue 5 
Operating Mode: Ch1 / n20-Mode / MCS3 / PWR=16 
Environmental Conditions: Humidity: 36% rH; Temperature: 19.2 °C 
SW-Version: EMC32 V10.60.20 
Operator: -- 
Verdict: Passed 

EUT Information 
PMT Sample Nr. 22-1-00306S178_C01 

Final_Result_PK+ 
Frequency

(MHz) 
MaxPeak
(dBµV/m) 

Limit
(dBµV/m) 

Margin
(dB) 

Bandwidth
(kHz) 

Height
(cm) 

Pol Azimuth
(deg) 

Elevation
(deg) 

Corr.
(dB/m) 

1439.996667 63.57 74.00 10.43 1000.000 150.0 V 270.0 90.0 29.9 
4823.607308 57.19 74.00 16.81 1000.000 150.0 H 320.0 90.0 -1.0 
4830.990129 56.02 74.00 17.98 1000.000 150.0 H 319.0 90.0 -0.9 

(continuation of the "Final_Result_PK+" table from column  12 ...) 
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Frequency
(MHz) 

Preamp
(dB) 

Trd Corr.
(dB/m) 

Raw Rec
(dBµV) 

Comment

1439.996667 0.0 25.2 33.7 2:12:44 PM - 12/8/2022 
4823.607308 0.0 32.9 58.1 2:49:14 PM - 12/8/2022 
4830.990129 0.0 32.9 57.0 2:50:27 PM - 12/8/2022 

Final_Result_RMS 
Frequency

(MHz) 
RMS

(dBµV/m) 
Limit

(dBµV/m) 
Margin

(dB) 
Bandwidth

(kHz) 
Height
(cm) 

Pol Azimuth
(deg) 

Elevation
(deg) 

Corr.
(dB/m) 

1439.996667 48.32 54.00 5.68 1000.000 150.0 V 270.0 90.0 29.9 
4823.607308 45.56 54.00 8.44 1000.000 150.0 H 320.0 90.0 -1.0 
4830.990129 43.74 54.00 10.26 1000.000 150.0 H 319.0 90.0 -0.9 

(continuation of the "Final_Result_RMS" table from column  12 ...) 

Frequency
(MHz) 

Preamp
(dB) 

Trd Corr.
(dB/m) 

Raw Rec
(dBµV) 

Comment

1439.996667 0.0 25.2 18.4 2:12:44 PM - 12/8/2022 
4823.607308 0.0 32.9 46.5 2:49:15 PM - 12/8/2022 
4830.990129 0.0 32.9 44.7 2:50:28 PM - 12/8/2022 
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8.01b_n-mode_MCS3_ch01_laying 

Common Information 
Test Description: Radiated Field Strength Emission@3m distance 
Test Site Location: CETECOM GmbH Essen 
Test Site: Fully Anechoic Room (FAR2) 
Test Standard: FCC 15.209 & RSS-Gen, Issue 5 
Operating Mode: n-mode MCS3; ch01; 2412MHz 
Environmental Conditions: Humidity: 33% rH; Temperature: 19 °C 
SW-Version: EMC32 V10.60.20 
Operator: npe 
Verdict: Passed 

EUT Information 
PMT Sample Nr. 22-1-00306S178_C01 
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8.01c_n-mode_MCS3_ch01_standing 

Common Information 
Test Description: Radiated Field Strength Emission@3m distance 
Test Site Location: CETECOM GmbH Essen 
Test Site: Fully Anechoic Room (FAR2) 
Test Standard: FCC 15.209 & RSS-Gen, Issue 5 
Operating Mode: n-mode MCS3; ch01; 2412MHz 
Environmental Conditions: Humidity: 33% rH; Temperature: 19 °C 
SW-Version: EMC32 V10.60.20 
Operator: npe 
Verdict: Passed 

EUT Information 
PMT Sample Nr. 22-1-00306S178_C01 
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8.01d_n-mode_MCS3_Ch01 

Common Information 
Test Description: Radiated Field Strength Emission@3m distance 
Test Site Location: CETECOM GmbH Essen 
Test Site: Fully Anechoic Room (FAR2) 
Test Standard: FCC 15.209 & RSS-Gen, Issue 5 
Operating Mode: n20-mode MCS3; Ch01; 2412MHz 
Environmental Conditions: Humidity: 32rH; Temperature: 19.2 °C 
SW-Version: EMC32 V10.60.20 
Operator: Lor 
Verdict: Passed 

EUT Information 
PMT Sample Nr. 22-1-00306S178_C01 
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8.02a_g-mode_24Mbps_Ch06_1-2.9GHz 

Common Information 
Test Description: Radiated Field Strength Emission@3m distance 
Test Site Location: CETECOM GmbH Essen 
Test Site: Fully Anechoic Room (FAR2) 
Test Standard: FCC 15.209 & RSS-Gen, Issue 5 
Operating Mode: Ch6 / g-Mode / 24Mbps / PWR=16 
Environmental Conditions: Humidity: 36% rH; Temperature: 19.2 °C 
SW-Version: EMC32 V10.60.20 
Operator: Lor 
Verdict: Passed 

EUT Information 
PMT Sample Nr. 22-1-00306S178_C01 

30

40

50

60

70

80

90

100

110

120

1G 2G 2.9G

L
e

v
e

l i
n

 d
B

µ
V

/m

Frequency in Hz

ISM _2.4GHz

2.430500000 GHz
111.367 dBµV/m

1.440165385 GHz
63.260 dBµV/m

1.440000000 GHz
41.276 dBµV/m



22-1-0030601T049a-A1 

TR22-1-0030601T049a-A1  15 / 164 

8.02b_g-mode_24Mbps_Ch06_2.9-15GHz 

Common Information 
Test Description: Radiated Field Strength Emission@3m distance 
Test Site Location: CETECOM GmbH Essen 
Test Site: Fully Anechoic Room (FAR2) 
Test Standard: FCC 15.209 & RSS-Gen, Issue 5 
Operating Mode: Ch6 / g-Mode / 24Mbps / PWR=16 
Environmental Conditions: Humidity: 36% rH; Temperature: 19.2 °C 
SW-Version: EMC32 V10.60.20 
Operator: Lor 
Verdict: Passed 

EUT Information 
PMT Sample Nr. 22-1-00306S178_C01 

Final_Result_PK+ 
Frequency

(MHz) 
MaxPeak
(dBµV/m) 

Limit
(dBµV/m) 

Margin
(dB) 

Bandwidth
(kHz) 

Height
(cm) 

Pol Azimuth
(deg) 

Elevation
(deg) 

Corr.
(dB/m) 

4874.627115 56.64 74.00 17.36 1000.000 150.0 H 297.0 90.0 -0.7 

(continuation of the "Final_Result_PK+" table from column  12 ...) 

Frequency
(MHz) 

Preamp
(dB) 

Trd Corr.
(dB/m) 

Raw Rec
(dBµV) 

Comment

4874.627115 0.0 33.0 57.4 1:35:17 PM - 12/8/2022 
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Final_Result_RMS 
Frequency

(MHz) 
RMS

(dBµV/m) 
Limit

(dBµV/m) 
Margin

(dB) 
Bandwidth

(kHz) 
Height
(cm) 

Pol Azimuth
(deg) 

Elevation
(deg) 

Corr.
(dB/m) 

4874.627115 45.21 54.00 8.79 1000.000 150.0 H 297.0 90.0 -0.7 

(continuation of the "Final_Result_RMS" table from column  12 ...) 

Frequency
(MHz) 

Preamp
(dB) 

Trd Corr.
(dB/m) 

Raw Rec
(dBµV) 

Comment

4874.627115 0.0 33.0 45.9 1:35:18 PM - 12/8/2022 
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8.02c_g-mode_24Mbps_ch06_laying 

Common Information 
Test Description: Radiated Field Strength Emission@3m distance 
Test Site Location: CETECOM GmbH Essen 
Test Site: Fully Anechoic Room (FAR2) 
Test Standard: FCC 15.209 & RSS-Gen, Issue 5 
Operating Mode: g-mode 24Mbps; ch06; 2437MHz 
Environmental Conditions: Humidity: 33% rH; Temperature: 19 °C 
SW-Version: EMC32 V10.60.20 
Operator: npe 
Verdict: Passed 

EUT Information 
PMT Sample Nr. 22-1-00306S178_C01 
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8.02d_g-mode_24Mbps_ch06_standing 

Common Information 
Test Description: Radiated Field Strength Emission@3m distance 
Test Site Location: CETECOM GmbH Essen 
Test Site: Fully Anechoic Room (FAR2) 
Test Standard: FCC 15.209 & RSS-Gen, Issue 5 
Operating Mode: g-mode 24Mbps; ch06; 2437MHz 
Environmental Conditions: Humidity: 33% rH; Temperature: 19 °C 
SW-Version: EMC32 V10.60.20 
Operator: npe 
Verdict: Passed 

EUT Information 
PMT Sample Nr. 22-1-00306S178_C01 
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8.02e_g-mode_24Mbps_Ch06 

Common Information 
Test Description: Radiated Field Strength Emission@3m distance 
Test Site Location: CETECOM GmbH Essen 
Test Site: Fully Anechoic Room (FAR2) 
Test Standard: FCC 15.209 & RSS-Gen, Issue 5 
Operating Mode: Ch6 / g-Mode / 24Mbps / PWR=16 
Environmental Conditions: Humidity: 32rH; Temperature: 19.2 °C 
SW-Version: EMC32 V10.60.20 
Operator: -- 
Verdict: Passed 

EUT Information 
PMT Sample Nr. 22-1-00306S178_C01 
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8.03a_b-Mode_Ch11_5.5Mbps_standing 

Common Information 
Test Description: Radiated Field Strength Emission@3m distance 
Test Site Location: CETECOM GmbH Essen 
Test Site: Fully Anechoic Room (FAR2) 
Test Standard: FCC 15.209 & RSS-Gen, Issue 5 
Operating Mode: b-Mode, 5.5Mbps, pwr=17 
Environmental Conditions: Humidity: 36% rH; Temperature: 19.2 °C 
SW-Version: EMC32 V10.60.20 
Operator: Lor 
Verdict: Passed 

EUT Information 
PMT Sample Nr. 22-1-00306S178_C01 

Final_Result_PK+ 
Frequency

(MHz) 
MaxPeak
(dBµV/m) 

Limit
(dBµV/m) 

Margin
(dB) 

Bandwidth
(kHz) 

Height
(cm) 

Pol Azimuth
(deg) 

Corr.
(dB/m) 

Sig 
Path
(dB) 

1440.023206 64.01 74.00 9.99 1000.000 150.0 V 269.0 29.9 4.7 
4918.492116 54.03 74.00 19.97 1000.000 150.0 H 325.0 -0.5 -33.6 
7378.264038 53.87 74.00 20.13 1000.000 150.0 H 272.0 3.7 -32.8 

(continuation of the "Final_Result_PK+" table from column  12 ...) 
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Frequency
(MHz) 

Trd Corr.
(dB/m) 

Raw Rec
(dBµV) 

Comment

1440.023206 25.2 34.1 11:33:29 AM - 12/8/2022 
4918.492116 33.1 54.6 11:52:53 AM - 12/8/2022 
7378.264038 36.5 50.2 11:51:44 AM - 12/8/2022 

Final_Result_RMS 
Frequency

(MHz) 
RMS

(dBµV/m) 
Limit

(dBµV/m) 
Margin

(dB) 
Bandwidth

(kHz) 
Height
(cm) 

Pol Azimuth
(deg) 

Corr.
(dB/m) 

Sig 
Path
(dB) 

1440.023206 49.22 54.00 4.78 1000.000 150.0 V 269.0 29.9 4.7 
4918.492116 46.73 54.00 7.27 1000.000 150.0 H 325.0 -0.5 -33.6 
7378.264038 44.67 54.00 9.33 1000.000 150.0 H 272.0 3.7 -32.8 

(continuation of the "Final_Result_RMS" table from column  12 ...) 

Frequency
(MHz) 

Trd Corr.
(dB/m) 

Raw Rec
(dBµV) 

Comment

1440.023206 25.2 19.3 11:33:29 AM - 12/8/2022 
4918.492116 33.1 47.3 11:52:54 AM - 12/8/2022 
7378.264038 36.5 41.0 11:51:44 AM - 12/8/2022 
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8.03b_b-Mode_Ch11_5.5Mbps_1-2.9G_laying 

Common Information 
Test Description: Radiated Field Strength Emission@3m distance 
Test Site Location: CETECOM GmbH Essen 
Test Site: Fully Anechoic Room (FAR2) 
Test Standard: FCC 15.209 & RSS-Gen, Issue 5 
Operating Mode: b-Mode, 5.5Mbps, pwr=17 
Environmental Conditions: Humidity: 36% rH; Temperature: 19.2 °C 
SW-Version: EMC32 V10.60.20 
Operator: Lor 
Verdict: Passed 

EUT Information 
PMT Sample Nr. 22-1-00306S178_C01 

Final_Result_PK+ 
Frequency

(MHz) 
MaxPeak
(dBµV/m) 

Limit
(dBµV/m) 

Margin
(dB) 

Bandwidth
(kHz) 

Height
(cm) 

Pol Azimuth
(deg) 

Corr.
(dB/m) 

Sig 
Path
(dB) 

1440.119936 63.25 74.00 10.75 1000.000 150.0 V 267.0 29.9 4.7 

(continuation of the "Final_Result_PK+" table from column  12 ...) 

Frequency
(MHz) 

Trd Corr.
(dB/m) 

Raw Rec
(dBµV) 

Comment

1440.119936 25.2 33.4 11:12:41 AM - 12/8/2022 
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Final_Result_RMS 
Frequency

(MHz) 
RMS

(dBµV/m) 
Limit

(dBµV/m) 
Margin

(dB) 
Bandwidth

(kHz) 
Height
(cm) 

Pol Azimuth
(deg) 

Corr.
(dB/m) 

Sig 
Path
(dB) 

1440.119936 48.13 54.00 5.87 1000.000 150.0 V 267.0 29.9 4.7 

(continuation of the "Final_Result_RMS" table from column  12 ...) 

Frequency
(MHz) 

Trd Corr.
(dB/m) 

Raw Rec
(dBµV) 

Comment

1440.119936 25.2 18.2 11:12:41 AM - 12/8/2022 
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8.03c_b-Mode_Ch11_5.5Mbps_2.9-15G_laying 

Common Information 
Test Description: Radiated Field Strength Emission@3m distance 
Test Site Location: CETECOM GmbH Essen 
Test Site: Fully Anechoic Room (FAR2) 
Test Standard: FCC 15.209 & RSS-Gen, Issue 5 
Operating Mode: b-Mode, 5.5Mbps, pwr=17 
Environmental Conditions: Humidity: 36% rH; Temperature: 19.2 °C 
SW-Version: EMC32 V10.60.20 
Operator: Lor 
Verdict: Passed 

EUT Information 
PMT Sample Nr. 22-1-00306S178_C01 

Final_Result_PK+ 
Frequency

(MHz) 
MaxPeak
(dBµV/m) 

Limit
(dBµV/m) 

Margin
(dB) 

Bandwidth
(kHz) 

Height
(cm) 

Pol Azimuth
(deg) 

Corr.
(dB/m) 

Sig 
Path
(dB) 

4918.540000 53.00 74.00 21.00 1000.000 150.0 H 329.0 -0.5 -33.6 
7378.924808 52.90 74.00 21.10 1000.000 150.0 H 320.0 3.7 -32.8 
7386.951539 53.72 74.00 20.28 1000.000 150.0 H 330.0 3.7 -32.8 

(continuation of the "Final_Result_PK+" table from column  12 ...) 
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Frequency
(MHz) 

Trd Corr.
(dB/m) 

Raw Rec
(dBµV) 

Comment

4918.540000 33.1 53.5 10:43:27 AM - 12/8/2022 
7378.924808 36.5 49.2 10:44:33 AM - 12/8/2022 
7386.951539 36.5 50.0 10:45:42 AM - 12/8/2022 

Final_Result_RMS 
Frequency

(MHz) 
RMS

(dBµV/m) 
Limit

(dBµV/m) 
Margin

(dB) 
Bandwidth

(kHz) 
Height
(cm) 

Pol Azimuth
(deg) 

Corr.
(dB/m) 

Sig 
Path
(dB) 

4918.540000 44.89 54.00 9.11 1000.000 150.0 H 329.0 -0.5 -33.6 
7378.924808 42.93 54.00 11.07 1000.000 150.0 H 320.0 3.7 -32.8 
7386.951539 42.59 54.00 11.41 1000.000 150.0 H 330.0 3.7 -32.8 

(continuation of the "Final_Result_RMS" table from column  12 ...) 

Frequency
(MHz) 

Trd Corr.
(dB/m) 

Raw Rec
(dBµV) 

Comment

4918.540000 33.1 45.4 10:43:27 AM - 12/8/2022 
7378.924808 36.5 39.2 10:44:33 AM - 12/8/2022 
7386.951539 36.5 38.9 10:45:43 AM - 12/8/2022 
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8.03d_b-mode_5.5Mbps_ch11_laying 

Common Information 
Test Description: Radiated Field Strength Emission@3m distance 
Test Site Location: CETECOM GmbH Essen 
Test Site: Fully Anechoic Room (FAR2) 
Test Standard: FCC 15.209 & RSS-Gen, Issue 5 
Operating Mode: b-mode 5.5Mbps; ch11; 2462MHz 
Environmental Conditions: Humidity: 33% rH; Temperature: 19 °C 
SW-Version: EMC32 V10.60.20 
Operator: npe 
Verdict: Passed 

EUT Information 
PMT Sample Nr. 22-1-00306S178_C01 
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8.03e_b-mode_5.5Mbps_ch11_standing 

Common Information 
Test Description: Radiated Field Strength Emission@3m distance 
Test Site Location: CETECOM GmbH Essen 
Test Site: Fully Anechoic Room (FAR2) 
Test Standard: FCC 15.209 & RSS-Gen, Issue 5 
Operating Mode: b-mode 5.5Mbps; ch11; 2462MHz 
Environmental Conditions: Humidity: 33% rH; Temperature: 19 °C 
SW-Version: EMC32 V10.60.20 
Operator: npe 
Verdict: Passed 

EUT Information 
PMT Sample Nr. 22-1-00306S178_C01 
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8.03f_b-mode_5.5Mbps_Ch11_18-
26.5GHz_Laying 

Common Information 
Test Description: Radiated Field Strength Emission@3m distance 
Test Site Location: CETECOM GmbH Essen 
Test Site: Fully Anechoic Room (FAR2) 
Test Standard: FCC 15.209 & RSS-Gen, Issue 5 
Operating Mode: b-Mode, 5.5Mbps, pwr=17 
Environmental Conditions: Humidity: 37% rH; Temperature: 19.3 °C 
SW-Version: EMC32 V10.60.20 
Operator: Lor 
Verdict: Passed 

EUT Information 
PMT Sample Nr. 22-1-00306S178_C01 
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8.03g_b-mode_5.5Mbps_Ch11_18-
26.5GHz_standing 

Common Information 
Test Description: Radiated Field Strength Emission@3m distance 
Test Site Location: CETECOM GmbH Essen 
Test Site: Fully Anechoic Room (FAR2) 
Test Standard: FCC 15.209 & RSS-Gen, Issue 5 
Operating Mode: b-Mode, 5.5Mbps, pwr=17 
Environmental Conditions: Humidity: 37% rH; Temperature: 19.3 °C 
SW-Version: EMC32 V10.60.20 
Operator: Lor 
Verdict: Passed 

EUT Information 
PMT Sample Nr. 22-1-00306S178_C01 
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9.01_b-mode_5.5Mbps_ch01 

Common Information 
Test Description: Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance 
Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20 
Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5 
Antenna polarisation: horizontal/vertical 

Operating Mode: TX, continuous 
Operator: SOz/KTe/Asa 
Comment: Channel no. low 
Comment2: - 
EUT Setup: 1 
Verdict: Passed 

EUT Information 
PMT number: 22-1-00306S178_C01 
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9.02_g-mode_24Mbps_ch01 

Common Information 
Test Description: Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance 
Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20 
Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5 
Antenna polarisation: horizontal/vertical 

Operating Mode: TX, continuous 
Operator: SOz/KTe/Asa 
Comment: Channel no. low 
Comment2: - 
EUT Setup: 1 
Verdict: Passed 

EUT Information 
PMT number: 22-1-00306S178_C01 
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9.03_n-mode_MCS3_ch01 

Common Information 
Test Description: Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance 
Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20 
Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5 
Antenna polarisation: horizontal/vertical 
Operating Mode: TX, continuous 
Operator: Lor 
Comment: Channel no. low 
Comment2: - 
EUT Setup: 1 
Verdict: Passed 

EUT Information 
PMT number: 22-1-00306S178_C01 
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9.04_b-mode_5.5Mbps_ch11 

Common Information 
Test Description: Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance 
Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20 
Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5 
Antenna polarisation: horizontal/vertical 

Operating Mode: TX, continuous 
Operator: SOz/KTe/Asa 
Comment: Channel no. high 
Comment2: - 
EUT Setup: 1 
Verdict: Passed 

EUT Information 
PMT number: 22-1-00306S178_C01 
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9.05_g-mode_24Mbps_ch11 

Common Information 
Test Description: Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance 
Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20 
Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5 
Antenna polarisation: horizontal/vertical 

Operating Mode: TX, continuous 
Operator: SOz/KTe/Asa 
Comment: Channel no. high 
Comment2: - 
EUT Setup: 1 
Verdict: Passed 

EUT Information 
PMT number: 22-1-00306S178_C01 
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9.06_n-mode_MCS3_ch11 

Common Information 
Test Description: Band-Edge: Radiated Field Strength Emissions Emissions in 3m distance 
Test Site: Fully Anechoic Chamber (FAC1) - EMC32 V10.60.20 
Test Standard: FCC 15.247&15.209 Intentional Radiator / RSS-Gen, Issue 5 
Antenna polarisation: horizontal/vertical 

Operating Mode: TX, continuous 
Operator: SOz/KTe/Asa 
Comment: Channel no. high 
Comment2: - 
EUT Setup: 1 
Verdict: Passed 

EUT Information 
PMT number: 22-1-00306S178_C01 
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1.2 Conducted measurements 
RF output power 

Mode 
DUT 

Frequency

Gated 

RMS

Limit Max

(dBm)

DutyCycle

(%)
Result 

b-mode [11MBps]; 2412MHz 2412.0000 14.4 30.0 88.560 PASS 

b-mode [11MBps]; 2437MHz 2437.0000 15.2 30.0 88.552 PASS 

b-mode [11MBps]; 2462MHz 2462.0000 17.3 30.0 88.502 PASS 

b-mode [1MBps]; 2412MHz 2412.0000 14.3 30.0 98.533 PASS 

b-mode [1MBps]; 2437MHz 2437.0000 15.1 30.0 98.560 PASS 

b-mode [1MBps]; 2462MHz 2462.0000 17.1 30.0 98.561 PASS 

b-mode [2MBps]; 2412MHz 2412.0000 14.3 30.0 97.120 PASS 

b-mode [2MBps]; 2437MHz 2437.0000 15.1 30.0 97.161 PASS 

b-mode [2MBps]; 2462MHz 2462.0000 17.2 30.0 97.213 PASS 

b-mode [5.5MBps]; 2412MHz 2412.0000 14.4 30.0 93.267 PASS 

b-mode [5.5MBps]; 2437MHz 2437.0000 15.2 30.0 93.361 PASS 

b-mode [5.5MBps]; 2462MHz 2462.0000 17.5 30.0 93.364 PASS 

RF output power 

Mode 
DUT 

Frequency

Gated 

RMS

Limit Max

(dBm)

DutyCycle

(%)
Result 

g-mode [6MBps]; 2412MHz 2412.0000 13.2 30.0 92.795 PASS 

g-mode [6MBps]; 2437MHz 2437.0000 13.9 30.0 92.711 PASS 

g-mode [6MBps]; 2462MHz 2462.0000 14.8 30.0 92.667 PASS 

g-mode [9MBps]; 2412MHz 2412.0000 13.1 30.0 90.059 PASS 

g-mode [9MBps]; 2437MHz 2437.0000 13.9 30.0 90.010 PASS 

g-mode [9MBps]; 2462MHz 2462.0000 14.8 30.0 90.101 PASS 

g-mode [12MBps]; 2412MHz 2412.0000 13.1 30.0 89.924 PASS 

g-mode [12MBps]; 2437MHz 2437.0000 13.9 30.0 89.021 PASS 

g-mode [12MBps]; 2462MHz 2462.0000 14.7 30.0 89.881 PASS 

g-mode [18MBps]; 2412MHz 2412.0000 13.3 30.0 86.984 PASS 

g-mode [18MBps]; 2437MHz 2437.0000 14.0 30.0 86.343 PASS 

g-mode [18MBps]; 2462MHz 2462.0000 14.8 30.0 86.127 PASS 

g-mode [24MBps]; 2412MHz 2412.0000 13.5 30.0 84.551 PASS 

g-mode [24MBps]; 2437MHz 2437.0000 14.2 30.0 84.649 PASS 

g-mode [24MBps]; 2462MHz 2462.0000 14.9 30.0 84.470 PASS 

g-mode [36MBps]; 2412MHz 2412.0000 13.5 30.0 66.771 PASS 

g-mode [36MBps]; 2437MHz 2437.0000 14.1 30.0 66.671 PASS 

g-mode [36MBps]; 2462MHz 2462.0000 14.9 30.0 66.738 PASS 

g-mode [48MBps]; 2412MHz 2412.0000 13.5 30.0 60.824 PASS 

g-mode [48MBps]; 2437MHz 2437.0000 14.2 30.0 61.027 PASS 

g-mode [48MBps]; 2462MHz 2462.0000 14.9 30.0 60.975 PASS 

g-mode [54MBps]; 2412MHz 2412.0000 13.5 30.0 58.426 PASS 

g-mode [54MBps]; 2437MHz 2437.0000 14.1 30.0 58.411 PASS 

g-mode [54MBps]; 2462MHz 2462.0000 14.9 30.0 58.539 PASS 
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RF output power 

Mode 
DUT 

Frequency

Gated 

RMS 

Limit Max

(dBm) 

DutyCycle

(%) 
Result 

n20-mode [MCS0]; 2412MHz 2412.0000 13.0 30.0 91.221 PASS 

n20-mode [MCS0]; 2437MHz 2437.0000 13.8 30.0 91.220 PASS 

n20-mode [MCS0]; 2462MHz 2462.0000 14.6 30.0 91.248 PASS 

n20-mode [MCS1]; 2412MHz 2412.0000 12.9 30.0 90.222 PASS 

n20-mode [MCS1]; 2437MHz 2437.0000 13.6 30.0 90.330 PASS 

n20-mode [MCS1]; 2462MHz 2462.0000 14.5 30.0 90.256 PASS 

n20-mode [MCS2]; 2412MHz 2412.0000 13.1 30.0 88.472 PASS 

n20-mode [MCS2]; 2437MHz 2437.0000 13.8 30.0 88.755 PASS 

n20-mode [MCS2]; 2462MHz 2462.0000 14.7 30.0 88.546 PASS 

n20-mode [MCS3]; 2412MHz 2412.0000 13.6 30.0 83.973 PASS 

n20-mode [MCS3]; 2437MHz 2437.0000 14.3 30.0 84.014 PASS 

n20-mode [MCS3]; 2462MHz 2462.0000 14.9 30.0 83.887 PASS 

n20-mode [MCS4]; 2412MHz 2412.0000 13.5 30.0 66.341 PASS 

n20-mode [MCS4]; 2437MHz 2437.0000 14.2 30.0 66.553 PASS 

n20-mode [MCS4]; 2462MHz 2462.0000 14.9 30.0 66.527 PASS 

n20-mode [MCS5]; 2412MHz 2412.0000 13.5 30.0 60.969 PASS 

n20-mode [MCS5]; 2437MHz 2437.0000 14.2 30.0 61.159 PASS 

n20-mode [MCS5]; 2462MHz 2462.0000 14.9 30.0 61.216 PASS 

n20-mode [MCS6]; 2412MHz 2412.0000 13.6 30.0 59.015 PASS 

n20-mode [MCS6]; 2437MHz 2437.0000 14.2 30.0 58.992 PASS 

n20-mode [MCS6]; 2462MHz 2462.0000 14.9 30.0 59.087 PASS 

n20-mode [MCS7]; 2412MHz 2412.0000 13.5 30.0 56.607 PASS 

n20-mode [MCS7]; 2437MHz 2437.0000 14.2 30.0 56.821 PASS 

n20-mode [MCS7]; 2462MHz 2462.0000 14.9 30.0 56.809 PASS 
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RF output power (2412 MHz; b-mode [1MBps] (20 dBm); 20 MHz) 

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v04 and ANSI 
C63.10-2013 

Result 
DUT Frequency

(MHz) 
Gated RMS

(dBm) 
Limit Max

(dBm) 
Gated EIRP

(dBm) 
DutyCycle

(%) 
Result

2412.000000 14.3 30.0 14.3 98.533 PASS 

-20

-10

0

10

20

30
35

0    0,1    0,2    0,3    0,4    0,5    0,6    0,7    0,8    0,9    1

L
e
ve

l i
n

 d
B

m

Time in s

Gated Trace

Gated Trace Overall Limit

14.285 dBm

OSP PowerMeter settings 
Setting Instrument 

Value 
Target 
Value 

Measurement Time 1.000 s 1.000 s 
Points 1000000 1000000 
Time resolution 1.000 µs 1.000 µs 
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RF output power (2437 MHz; b-mode [1MBps] (20 dBm); 20 MHz) 

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v04 and ANSI 
C63.10-2013 

Result 
DUT Frequency

(MHz) 
Gated RMS

(dBm) 
Limit Max

(dBm) 
Gated EIRP

(dBm) 
DutyCycle

(%) 
Result

2437.000000 15.1 30.0 15.1 98.560 PASS 
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15.074 dBm

OSP PowerMeter settings 
Setting Instrument 

Value 
Target 
Value 

Measurement Time 1.000 s 1.000 s 
Points 1000000 1000000 
Time resolution 1.000 µs 1.000 µs 
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RF output power (2462 MHz; b-mode [1MBps] (20 dBm); 20 MHz) 

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v04 and ANSI 
C63.10-2013 

Result 
DUT Frequency

(MHz) 
Gated RMS

(dBm) 
Limit Max

(dBm) 
Gated EIRP

(dBm) 
DutyCycle

(%) 
Result

2462.000000 17.1 30.0 17.1 98.561 PASS 
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17.110 dBm

OSP PowerMeter settings 
Setting Instrument 

Value 
Target 
Value 

Measurement Time 1.000 s 1.000 s 
Points 1000000 1000000 
Time resolution 1.000 µs 1.000 µs 
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RF output power (2412 MHz; b-mode [2MBps] (20 dBm); 20 MHz) 

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v04 and ANSI 
C63.10-2013 

Result 
DUT Frequency

(MHz) 
Gated RMS

(dBm) 
Limit Max

(dBm) 
Gated EIRP

(dBm) 
DutyCycle

(%) 
Result

2412.000000 14.3 30.0 14.3 97.120 PASS 
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Gated Trace Overall Limit

14.333 dBm

OSP PowerMeter settings 
Setting Instrument 

Value 
Target 
Value 

Measurement Time 1.000 s 1.000 s 
Points 1000000 1000000 
Time resolution 1.000 µs 1.000 µs 
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RF output power (2437 MHz; b-mode [2MBps] (20 dBm); 20 MHz) 

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v04 and ANSI 
C63.10-2013 

Result 
DUT Frequency

(MHz) 
Gated RMS

(dBm) 
Limit Max

(dBm) 
Gated EIRP

(dBm) 
DutyCycle

(%) 
Result

2437.000000 15.1 30.0 15.1 97.161 PASS 
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Gated Trace Overall Limit

15.109 dBm

OSP PowerMeter settings 
Setting Instrument 

Value 
Target 
Value 

Measurement Time 1.000 s 1.000 s 
Points 1000000 1000000 
Time resolution 1.000 µs 1.000 µs 
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RF output power (2462 MHz; b-mode [2MBps] (20 dBm); 20 MHz) 

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v04 and ANSI 
C63.10-2013 

Result 
DUT Frequency

(MHz) 
Gated RMS

(dBm) 
Limit Max

(dBm) 
Gated EIRP

(dBm) 
DutyCycle

(%) 
Result

2462.000000 17.2 30.0 17.2 97.213 PASS 
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Gated Trace Overall Limit

17.163 dBm

OSP PowerMeter settings 
Setting Instrument 

Value 
Target 
Value 

Measurement Time 1.000 s 1.000 s 
Points 1000000 1000000 
Time resolution 1.000 µs 1.000 µs 
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RF output power (2412 MHz; b-mode [5.5MBps] (20 dBm); 20 MHz) 

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v04 and ANSI 
C63.10-2013 

Result 
DUT Frequency

(MHz) 
Gated RMS

(dBm) 
Limit Max

(dBm) 
Gated EIRP

(dBm) 
DutyCycle

(%) 
Result

2412.000000 14.4 30.0 14.4 93.267 PASS 

-20

-10

0

10

20

30
35

0    0,1    0,2    0,3    0,4    0,5    0,6    0,7    0,8      0,9

L
e
ve

l i
n
 d

B
m

Time in s

Gated Trace
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14.372 dBm

OSP PowerMeter settings 
Setting Instrument 

Value 
Target 
Value 

Measurement Time 1.000 s 1.000 s 
Points 1000000 1000000 
Time resolution 1.000 µs 1.000 µs 
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RF output power (2437 MHz; b-mode [5.5MBps] (20 dBm); 20 MHz) 

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v04 and ANSI 
C63.10-2013 

Result 
DUT Frequency

(MHz) 
Gated RMS

(dBm) 
Limit Max

(dBm) 
Gated EIRP

(dBm) 
DutyCycle

(%) 
Result

2437.000000 15.2 30.0 15.2 93.361 PASS 
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15.228 dBm

OSP PowerMeter settings 
Setting Instrument 

Value 
Target 
Value 

Measurement Time 1.000 s 1.000 s 
Points 1000000 1000000 
Time resolution 1.000 µs 1.000 µs 
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RF output power (2462 MHz; b-mode [5.5MBps] (20 dBm); 20 MHz) 

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v04 and ANSI 
C63.10-2013 

Result 
DUT Frequency

(MHz) 
Gated RMS

(dBm) 
Limit Max

(dBm) 
Gated EIRP

(dBm) 
DutyCycle

(%) 
Result

2462.000000 17.5 30.0 17.5 93.364 PASS 
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17.488 dBm

OSP PowerMeter settings 
Setting Instrument 

Value 
Target 
Value 

Measurement Time 1.000 s 1.000 s 
Points 1000000 1000000 
Time resolution 1.000 µs 1.000 µs 
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RF output power (2412 MHz; b-mode [11MBps] (20 dBm); 20 MHz) 

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v04 and ANSI 
C63.10-2013 

Result 
DUT Frequency

(MHz) 
Gated RMS

(dBm) 
Limit Max

(dBm) 
Gated EIRP

(dBm) 
DutyCycle

(%) 
Result

2412.000000 14.4 30.0 14.4 88.560 PASS 
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14.355 dBm

OSP PowerMeter settings 
Setting Instrument 

Value 
Target 
Value 

Measurement Time 1.000 s 1.000 s 
Points 1000000 1000000 
Time resolution 1.000 µs 1.000 µs 



22-1-0030601T049a-A1 

TR22-1-0030601T049a-A1  48 / 164 

RF output power (2437 MHz; b-mode [11MBps] (20 dBm); 20 MHz) 

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v04 and ANSI 
C63.10-2013 

Result 
DUT Frequency

(MHz) 
Gated RMS

(dBm) 
Limit Max

(dBm) 
Gated EIRP

(dBm) 
DutyCycle

(%) 
Result

2437.000000 15.2 30.0 15.2 88.552 PASS 
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15.159 dBm

OSP PowerMeter settings 
Setting Instrument 

Value 
Target 
Value 

Measurement Time 1.000 s 1.000 s 
Points 1000000 1000000 
Time resolution 1.000 µs 1.000 µs 
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RF output power (2462 MHz; b-mode [11MBps] (20 dBm); 20 MHz) 

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v04 and ANSI 
C63.10-2013 

Result 
DUT Frequency

(MHz) 
Gated RMS

(dBm) 
Limit Max

(dBm) 
Gated EIRP

(dBm) 
DutyCycle

(%) 
Result

2462.000000 17.3 30.0 17.3 88.502 PASS 
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17.317 dBm

OSP PowerMeter settings 
Setting Instrument 

Value 
Target 
Value 

Measurement Time 1.000 s 1.000 s 
Points 1000000 1000000 
Time resolution 1.000 µs 1.000 µs 
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RF output power (2412 MHz; g-mode [6MBps] (20 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v04 and ANSI 
C63.10-2013 

Result 
DUT Frequency

(MHz) 
Gated RMS

(dBm) 
Limit Max

(dBm) 
Gated EIRP

(dBm) 
DutyCycle

(%) 
Result

2412.000000 13.2 30.0 13.2 92.795 PASS 
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13.180 dBm

OSP PowerMeter settings 
Setting Instrument 

Value 
Target 
Value 

Measurement Time 1.000 s 1.000 s 
Points 1000000 1000000 
Time resolution 1.000 µs 1.000 µs 
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RF output power (2437 MHz; g-mode [6MBps] (20 dBm); 20 MHz) 

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v04 and ANSI 
C63.10-2013 

Result 
DUT Frequency

(MHz) 
Gated RMS

(dBm) 
Limit Max

(dBm) 
Gated EIRP

(dBm) 
DutyCycle

(%) 
Result

2437.000000 13.9 30.0 13.9 92.711 PASS 
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13.907 dBm

OSP PowerMeter settings 
Setting Instrument 

Value 
Target 
Value 

Measurement Time 1.000 s 1.000 s 
Points 1000000 1000000 
Time resolution 1.000 µs 1.000 µs 
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RF output power (2462 MHz; g-mode [6MBps] (20 dBm); 20 MHz) 

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v04 and ANSI 
C63.10-2013 

Result 
DUT Frequency

(MHz) 
Gated RMS

(dBm) 
Limit Max

(dBm) 
Gated EIRP

(dBm) 
DutyCycle

(%) 
Result

2462.000000 14.8 30.0 14.8 92.667 PASS 
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14.787 dBm

OSP PowerMeter settings 
Setting Instrument 

Value 
Target 
Value 

Measurement Time 1.000 s 1.000 s 
Points 1000000 1000000 
Time resolution 1.000 µs 1.000 µs 
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RF output power (2412 MHz; g-mode [9MBps] (20 dBm); 20 MHz) 

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v04 and ANSI 
C63.10-2013 

Result 
DUT Frequency

(MHz) 
Gated RMS

(dBm) 
Limit Max

(dBm) 
Gated EIRP

(dBm) 
DutyCycle

(%) 
Result

2412.000000 13.1 30.0 13.1 90.059 PASS 
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13.122 dBm

OSP PowerMeter settings 
Setting Instrument 

Value 
Target 
Value 

Measurement Time 1.000 s 1.000 s 
Points 1000000 1000000 
Time resolution 1.000 µs 1.000 µs 
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RF output power (2437 MHz; g-mode [9MBps] (20 dBm); 20 MHz) 

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v04 and ANSI 
C63.10-2013 

Result 
DUT Frequency

(MHz) 
Gated RMS

(dBm) 
Limit Max

(dBm) 
Gated EIRP

(dBm) 
DutyCycle

(%) 
Result

2437.000000 13.9 30.0 13.9 90.010 PASS 
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13.866 dBm

OSP PowerMeter settings 
Setting Instrument 

Value 
Target 
Value 

Measurement Time 1.000 s 1.000 s 
Points 1000000 1000000 
Time resolution 1.000 µs 1.000 µs 
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RF output power (2462 MHz; g-mode [9MBps] (20 dBm); 20 MHz) 

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v04 and ANSI 
C63.10-2013 

Result 
DUT Frequency

(MHz) 
Gated RMS

(dBm) 
Limit Max

(dBm) 
Gated EIRP

(dBm) 
DutyCycle

(%) 
Result

2462.000000 14.8 30.0 14.8 90.101 PASS 
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14.756 dBm

OSP PowerMeter settings 
Setting Instrument 

Value 
Target 
Value 

Measurement Time 1.000 s 1.000 s 
Points 1000000 1000000 
Time resolution 1.000 µs 1.000 µs 
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RF output power (2412 MHz; g-mode [12MBps] (20 dBm); 20 MHz) 

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v04 and ANSI 
C63.10-2013 

Result 
DUT Frequency

(MHz) 
Gated RMS

(dBm) 
Limit Max

(dBm) 
Gated EIRP

(dBm) 
DutyCycle

(%) 
Result

2412.000000 13.1 30.0 13.1 89.924 PASS 
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13.112 dBm

OSP PowerMeter settings 
Setting Instrument 

Value 
Target 
Value 

Measurement Time 1.000 s 1.000 s 
Points 1000000 1000000 
Time resolution 1.000 µs 1.000 µs 
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RF output power (2437 MHz; g-mode [12MBps] (20 dBm); 20 MHz) 

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v04 and ANSI 
C63.10-2013 

Result 
DUT Frequency

(MHz) 
Gated RMS

(dBm) 
Limit Max

(dBm) 
Gated EIRP

(dBm) 
DutyCycle

(%) 
Result

2437.000000 13.9 30.0 13.9 89.021 PASS 

-20

-10

0

10

20

30
35

0    0,1    0,2    0,3    0,4    0,5    0,6    0,7    0,8 0,8

L
e
ve

l i
n
 d

B
m

Time in s

Gated Trace

Gated Trace Overall Limit

13.856 dBm

OSP PowerMeter settings 
Setting Instrument 

Value 
Target 
Value 

Measurement Time 1.000 s 1.000 s 
Points 1000000 1000000 
Time resolution 1.000 µs 1.000 µs 
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RF output power (2462 MHz; g-mode [12MBps] (20 dBm); 20 MHz) 

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v04 and ANSI 
C63.10-2013 

Result 
DUT Frequency

(MHz) 
Gated RMS

(dBm) 
Limit Max

(dBm) 
Gated EIRP

(dBm) 
DutyCycle

(%) 
Result

2462.000000 14.7 30.0 14.7 89.881 PASS 
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14.738 dBm

OSP PowerMeter settings 
Setting Instrument 

Value 
Target 
Value 

Measurement Time 1.000 s 1.000 s 
Points 1000000 1000000 
Time resolution 1.000 µs 1.000 µs 
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RF output power (2412 MHz; g-mode [18MBps] (20 dBm); 20 MHz) 

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v04 and ANSI 
C63.10-2013 

Result 
DUT Frequency

(MHz) 
Gated RMS

(dBm) 
Limit Max

(dBm) 
Gated EIRP

(dBm) 
DutyCycle

(%) 
Result

2412.000000 13.3 30.0 13.3 86.984 PASS 
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13.260 dBm

OSP PowerMeter settings 
Setting Instrument 

Value 
Target 
Value 

Measurement Time 1.000 s 1.000 s 
Points 1000000 1000000 
Time resolution 1.000 µs 1.000 µs 
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RF output power (2437 MHz; g-mode [18MBps] (20 dBm); 20 MHz) 

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v04 and ANSI 
C63.10-2013 

Result 
DUT Frequency

(MHz) 
Gated RMS

(dBm) 
Limit Max

(dBm) 
Gated EIRP

(dBm) 
DutyCycle

(%) 
Result

2437.000000 14.0 30.0 14.0 86.343 PASS 
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13.968 dBm

OSP PowerMeter settings 
Setting Instrument 

Value 
Target 
Value 

Measurement Time 1.000 s 1.000 s 
Points 1000000 1000000 
Time resolution 1.000 µs 1.000 µs 
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RF output power (2462 MHz; g-mode [18MBps] (20 dBm); 20 MHz) 

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v04 and ANSI 
C63.10-2013 

Result 
DUT Frequency

(MHz) 
Gated RMS

(dBm) 
Limit Max

(dBm) 
Gated EIRP

(dBm) 
DutyCycle

(%) 
Result

2462.000000 14.8 30.0 14.8 86.127 PASS 
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14.836 dBm

OSP PowerMeter settings 
Setting Instrument 

Value 
Target 
Value 

Measurement Time 1.000 s 1.000 s 
Points 1000000 1000000 
Time resolution 1.000 µs 1.000 µs 
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RF output power (2412 MHz; g-mode [24MBps] (20 dBm); 20 MHz) 

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v04 and ANSI 
C63.10-2013 

Result 
DUT Frequency

(MHz) 
Gated RMS

(dBm) 
Limit Max

(dBm) 
Gated EIRP

(dBm) 
DutyCycle

(%) 
Result

2412.000000 13.5 30.0 13.5 84.551 PASS 
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13.518 dBm

OSP PowerMeter settings 
Setting Instrument 

Value 
Target 
Value 

Measurement Time 1.000 s 1.000 s 
Points 1000000 1000000 
Time resolution 1.000 µs 1.000 µs 
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RF output power (2437 MHz; g-mode [24MBps] (20 dBm); 20 MHz) 

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v04 and ANSI 
C63.10-2013 

Result 
DUT Frequency

(MHz) 
Gated RMS

(dBm) 
Limit Max

(dBm) 
Gated EIRP

(dBm) 
DutyCycle

(%) 
Result

2437.000000 14.2 30.0 14.2 84.649 PASS 
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14.205 dBm

OSP PowerMeter settings 
Setting Instrument 

Value 
Target 
Value 

Measurement Time 1.000 s 1.000 s 
Points 1000000 1000000 
Time resolution 1.000 µs 1.000 µs 
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RF output power (2462 MHz; g-mode [24MBps] (20 dBm); 20 MHz) 

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v04 and ANSI 
C63.10-2013 

Result 
DUT Frequency

(MHz) 
Gated RMS

(dBm) 
Limit Max

(dBm) 
Gated EIRP

(dBm) 
DutyCycle

(%) 
Result

2462.000000 14.9 30.0 14.9 84.470 PASS 
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14.918 dBm

OSP PowerMeter settings 
Setting Instrument 

Value 
Target 
Value 

Measurement Time 1.000 s 1.000 s 
Points 1000000 1000000 
Time resolution 1.000 µs 1.000 µs 
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RF output power (2412 MHz; g-mode [36MBps] (20 dBm); 20 MHz) 

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v04 and ANSI 
C63.10-2013 

Result 
DUT Frequency

(MHz) 
Gated RMS

(dBm) 
Limit Max

(dBm) 
Gated EIRP

(dBm) 
DutyCycle

(%) 
Result

2412.000000 13.5 30.0 13.5 66.771 PASS 
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13.473 dBm

OSP PowerMeter settings 
Setting Instrument 

Value 
Target 
Value 

Measurement Time 1.000 s 1.000 s 
Points 1000000 1000000 
Time resolution 1.000 µs 1.000 µs 
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RF output power (2437 MHz; g-mode [36MBps] (20 dBm); 20 MHz) 

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v04 and ANSI 
C63.10-2013 

Result 
DUT Frequency

(MHz) 
Gated RMS

(dBm) 
Limit Max

(dBm) 
Gated EIRP

(dBm) 
DutyCycle

(%) 
Result

2437.000000 14.1 30.0 14.1 66.671 PASS 
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14.140 dBm

OSP PowerMeter settings 
Setting Instrument 

Value 
Target 
Value 

Measurement Time 1.000 s 1.000 s 
Points 1000000 1000000 
Time resolution 1.000 µs 1.000 µs 
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RF output power (2462 MHz; g-mode [36MBps] (20 dBm); 20 MHz) 

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v04 and ANSI 
C63.10-2013 

Result 
DUT Frequency

(MHz) 
Gated RMS

(dBm) 
Limit Max

(dBm) 
Gated EIRP

(dBm) 
DutyCycle

(%) 
Result

2462.000000 14.9 30.0 14.9 66.738 PASS 
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14.881 dBm

OSP PowerMeter settings 
Setting Instrument 

Value 
Target 
Value 

Measurement Time 1.000 s 1.000 s 
Points 1000000 1000000 
Time resolution 1.000 µs 1.000 µs 
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RF output power (2412 MHz; g-mode [48MBps] (20 dBm); 20 MHz) 

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v04 and ANSI 
C63.10-2013 

Result 
DUT Frequency

(MHz) 
Gated RMS

(dBm) 
Limit Max

(dBm) 
Gated EIRP

(dBm) 
DutyCycle

(%) 
Result

2412.000000 13.5 30.0 13.5 60.824 PASS 
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13.509 dBm

OSP PowerMeter settings 
Setting Instrument 

Value 
Target 
Value 

Measurement Time 1.000 s 1.000 s 
Points 1000000 1000000 
Time resolution 1.000 µs 1.000 µs 
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RF output power (2437 MHz; g-mode [48MBps] (20 dBm); 20 MHz) 

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v04 and ANSI 
C63.10-2013 

Result 
DUT Frequency

(MHz) 
Gated RMS

(dBm) 
Limit Max

(dBm) 
Gated EIRP

(dBm) 
DutyCycle

(%) 
Result

2437.000000 14.2 30.0 14.2 61.027 PASS 
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14.193 dBm

OSP PowerMeter settings 
Setting Instrument 

Value 
Target 
Value 

Measurement Time 1.000 s 1.000 s 
Points 1000000 1000000 
Time resolution 1.000 µs 1.000 µs 
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RF output power (2462 MHz; g-mode [48MBps] (20 dBm); 20 MHz) 

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v04 and ANSI 
C63.10-2013 

Result 
DUT Frequency

(MHz) 
Gated RMS

(dBm) 
Limit Max

(dBm) 
Gated EIRP

(dBm) 
DutyCycle

(%) 
Result

2462.000000 14.9 30.0 14.9 60.975 PASS 
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14.939 dBm

OSP PowerMeter settings 
Setting Instrument 

Value 
Target 
Value 

Measurement Time 1.000 s 1.000 s 
Points 1000000 1000000 
Time resolution 1.000 µs 1.000 µs 
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RF output power (2412 MHz; g-mode [54MBps] (20 dBm); 20 MHz) 

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v04 and ANSI 
C63.10-2013 

Result 
DUT Frequency

(MHz) 
Gated RMS

(dBm) 
Limit Max

(dBm) 
Gated EIRP

(dBm) 
DutyCycle

(%) 
Result

2412.000000 13.5 30.0 13.5 58.426 PASS 
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13.486 dBm

OSP PowerMeter settings 
Setting Instrument 

Value 
Target 
Value 

Measurement Time 1.000 s 1.000 s 
Points 1000000 1000000 
Time resolution 1.000 µs 1.000 µs 
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RF output power (2437 MHz; g-mode [54MBps] (20 dBm); 20 MHz) 

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v04 and ANSI 
C63.10-2013 

Result 
DUT Frequency

(MHz) 
Gated RMS

(dBm) 
Limit Max

(dBm) 
Gated EIRP

(dBm) 
DutyCycle

(%) 
Result

2437.000000 14.1 30.0 14.1 58.411 PASS 
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14.133 dBm

OSP PowerMeter settings 
Setting Instrument 

Value 
Target 
Value 

Measurement Time 1.000 s 1.000 s 
Points 1000000 1000000 
Time resolution 1.000 µs 1.000 µs 
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RF output power (2462 MHz; g-mode [54MBps] (20 dBm); 20 MHz) 

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v04 and ANSI 
C63.10-2013 

Result 
DUT Frequency

(MHz) 
Gated RMS

(dBm) 
Limit Max

(dBm) 
Gated EIRP

(dBm) 
DutyCycle

(%) 
Result

2462.000000 14.9 30.0 14.9 58.539 PASS 
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14.876 dBm

OSP PowerMeter settings 
Setting Instrument 

Value 
Target 
Value 

Measurement Time 1.000 s 1.000 s 
Points 1000000 1000000 
Time resolution 1.000 µs 1.000 µs 
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RF output power (2412 MHz; n20-mode [MCS0] (20 dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v04 and ANSI 
C63.10-2013 

Result 
DUT Frequency

(MHz) 
Gated RMS

(dBm) 
Limit Max

(dBm) 
Gated EIRP

(dBm) 
DutyCycle

(%) 
Result

2412.000000 13.0 30.0 13.0 91.221 PASS 
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12.988 dBm

OSP PowerMeter settings 
Setting Instrument 

Value 
Target 
Value 

Measurement Time 1.000 s 1.000 s 
Points 1000000 1000000 
Time resolution 1.000 µs 1.000 µs 
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RF output power (2437 MHz; n20-mode [MCS0] (20 dBm); 20 MHz) 

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v04 and ANSI 
C63.10-2013 

Result 
DUT Frequency

(MHz) 
Gated RMS

(dBm) 
Limit Max

(dBm) 
Gated EIRP

(dBm) 
DutyCycle

(%) 
Result

2437.000000 13.8 30.0 13.8 91.220 PASS 
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13.753 dBm

OSP PowerMeter settings 
Setting Instrument 

Value 
Target 
Value 

Measurement Time 1.000 s 1.000 s 
Points 1000000 1000000 
Time resolution 1.000 µs 1.000 µs 
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RF output power (2462 MHz; n20-mode [MCS0] (20 dBm); 20 MHz) 

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v04 and ANSI 
C63.10-2013 

Result 
DUT Frequency

(MHz) 
Gated RMS

(dBm) 
Limit Max

(dBm) 
Gated EIRP

(dBm) 
DutyCycle

(%) 
Result

2462.000000 14.6 30.0 14.6 91.248 PASS 
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14.587 dBm

OSP PowerMeter settings 
Setting Instrument 

Value 
Target 
Value 

Measurement Time 1.000 s 1.000 s 
Points 1000000 1000000 
Time resolution 1.000 µs 1.000 µs 
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RF output power (2412 MHz; n20-mode [MCS1] (20 dBm); 20 MHz) 

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v04 and ANSI 
C63.10-2013 

Result 
DUT Frequency

(MHz) 
Gated RMS

(dBm) 
Limit Max

(dBm) 
Gated EIRP

(dBm) 
DutyCycle

(%) 
Result

2412.000000 12.9 30.0 12.9 90.222 PASS 
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12.895 dBm

OSP PowerMeter settings 
Setting Instrument 

Value 
Target 
Value 

Measurement Time 1.000 s 1.000 s 
Points 1000000 1000000 
Time resolution 1.000 µs 1.000 µs 
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RF output power (2437 MHz; n20-mode [MCS1] (20 dBm); 20 MHz) 

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v04 and ANSI 
C63.10-2013 

Result 
DUT Frequency

(MHz) 
Gated RMS

(dBm) 
Limit Max

(dBm) 
Gated EIRP

(dBm) 
DutyCycle

(%) 
Result

2437.000000 13.6 30.0 13.6 90.330 PASS 
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13.603 dBm

OSP PowerMeter settings 
Setting Instrument 

Value 
Target 
Value 

Measurement Time 1.000 s 1.000 s 
Points 1000000 1000000 
Time resolution 1.000 µs 1.000 µs 
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RF output power (2462 MHz; n20-mode [MCS1] (20 dBm); 20 MHz) 

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v04 and ANSI 
C63.10-2013 

Result 
DUT Frequency

(MHz) 
Gated RMS

(dBm) 
Limit Max

(dBm) 
Gated EIRP

(dBm) 
DutyCycle

(%) 
Result

2462.000000 14.5 30.0 14.5 90.256 PASS 
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14.450 dBm

OSP PowerMeter settings 
Setting Instrument 

Value 
Target 
Value 

Measurement Time 1.000 s 1.000 s 
Points 1000000 1000000 
Time resolution 1.000 µs 1.000 µs 
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RF output power (2412 MHz; n20-mode [MCS2] (20 dBm); 20 MHz) 

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v04 and ANSI 
C63.10-2013 

Result 
DUT Frequency

(MHz) 
Gated RMS

(dBm) 
Limit Max

(dBm) 
Gated EIRP

(dBm) 
DutyCycle

(%) 
Result

2412.000000 13.1 30.0 13.1 88.472 PASS 
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13.100 dBm

OSP PowerMeter settings 
Setting Instrument 

Value 
Target 
Value 

Measurement Time 1.000 s 1.000 s 
Points 1000000 1000000 
Time resolution 1.000 µs 1.000 µs 
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RF output power (2437 MHz; n20-mode [MCS2] (20 dBm); 20 MHz) 

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v04 and ANSI 
C63.10-2013 

Result 
DUT Frequency

(MHz) 
Gated RMS

(dBm) 
Limit Max

(dBm) 
Gated EIRP

(dBm) 
DutyCycle

(%) 
Result

2437.000000 13.8 30.0 13.8 88.755 PASS 
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13.811 dBm

OSP PowerMeter settings 
Setting Instrument 

Value 
Target 
Value 

Measurement Time 1.000 s 1.000 s 
Points 1000000 1000000 
Time resolution 1.000 µs 1.000 µs 
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RF output power (2462 MHz; n20-mode [MCS2] (20 dBm); 20 MHz) 

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v04 and ANSI 
C63.10-2013 

Result 
DUT Frequency

(MHz) 
Gated RMS

(dBm) 
Limit Max

(dBm) 
Gated EIRP

(dBm) 
DutyCycle

(%) 
Result

2462.000000 14.7 30.0 14.7 88.546 PASS 
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14.662 dBm

OSP PowerMeter settings 
Setting Instrument 

Value 
Target 
Value 

Measurement Time 1.000 s 1.000 s 
Points 1000000 1000000 
Time resolution 1.000 µs 1.000 µs 
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RF output power (2412 MHz; n20-mode [MCS3] (20 dBm); 20 MHz) 

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v04 and ANSI 
C63.10-2013 

Result 
DUT Frequency

(MHz) 
Gated RMS

(dBm) 
Limit Max

(dBm) 
Gated EIRP

(dBm) 
DutyCycle

(%) 
Result

2412.000000 13.6 30.0 13.6 88.973 PASS 
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13.563 dBm

OSP PowerMeter settings 
Setting Instrument 

Value 
Target 
Value 

Measurement Time 1.000 s 1.000 s 
Points 1000000 1000000 
Time resolution 1.000 µs 1.000 µs 
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RF output power (2437 MHz; n20-mode [MCS3] (20 dBm); 20 MHz) 

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v04 and ANSI 
C63.10-2013 

Result 
DUT Frequency

(MHz) 
Gated RMS

(dBm) 
Limit Max

(dBm) 
Gated EIRP

(dBm) 
DutyCycle

(%) 
Result

2437.000000 14.3 30.0 14.3 84.014 PASS 
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14.252 dBm

OSP PowerMeter settings 
Setting Instrument 

Value 
Target 
Value 

Measurement Time 1.000 s 1.000 s 
Points 1000000 1000000 
Time resolution 1.000 µs 1.000 µs 
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RF output power (2462 MHz; n20-mode [MCS3] (20 dBm); 20 MHz) 

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v04 and ANSI 
C63.10-2013 

Result 
DUT Frequency

(MHz) 
Gated RMS

(dBm) 
Limit Max

(dBm) 
Gated EIRP

(dBm) 
DutyCycle

(%) 
Result

2462.000000 14.9 30.0 14.9 83.887 PASS 
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14.948 dBm

OSP PowerMeter settings 
Setting Instrument 

Value 
Target 
Value 

Measurement Time 1.000 s 1.000 s 
Points 1000000 1000000 
Time resolution 1.000 µs 1.000 µs 
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RF output power (2412 MHz; n20-mode [MCS4] (20 dBm); 20 MHz) 

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v04 and ANSI 
C63.10-2013 

Result 
DUT Frequency

(MHz) 
Gated RMS

(dBm) 
Limit Max

(dBm) 
Gated EIRP

(dBm) 
DutyCycle

(%) 
Result

2412.000000 13.5 30.0 13.5 66.341 PASS 
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Gated Trace Overall Limit

13.500 dBm

OSP PowerMeter settings 
Setting Instrument 

Value 
Target 
Value 

Measurement Time 1.000 s 1.000 s 
Points 1000000 1000000 
Time resolution 1.000 µs 1.000 µs 
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RF output power (2437 MHz; n20-mode [MCS4] (20 dBm); 20 MHz) 

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v04 and ANSI 
C63.10-2013 

Result 
DUT Frequency

(MHz) 
Gated RMS

(dBm) 
Limit Max

(dBm) 
Gated EIRP

(dBm) 
DutyCycle

(%) 
Result

2437.000000 14.2 30.0 14.2 66.553 PASS 
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Gated Trace Overall Limit

14.219 dBm

OSP PowerMeter settings 
Setting Instrument 

Value 
Target 
Value 

Measurement Time 1.000 s 1.000 s 
Points 1000000 1000000 
Time resolution 1.000 µs 1.000 µs 
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RF output power (2462 MHz; n20-mode [MCS4] (20 dBm); 20 MHz) 

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v04 and ANSI 
C63.10-2013 

Result 
DUT Frequency

(MHz) 
Gated RMS

(dBm) 
Limit Max

(dBm) 
Gated EIRP

(dBm) 
DutyCycle

(%) 
Result

2462.000000 14.9 30.0 14.9 66.527 PASS 
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Gated Trace Overall Limit

14.926 dBm

OSP PowerMeter settings 
Setting Instrument 

Value 
Target 
Value 

Measurement Time 1.000 s 1.000 s 
Points 1000000 1000000 
Time resolution 1.000 µs 1.000 µs 
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RF output power (2412 MHz; n20-mode [MCS5] (20 dBm); 20 MHz) 

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v04 and ANSI 
C63.10-2013 

Result 
DUT Frequency

(MHz) 
Gated RMS

(dBm) 
Limit Max

(dBm) 
Gated EIRP

(dBm) 
DutyCycle

(%) 
Result

2412.000000 13.5 30.0 13.5 60.969 PASS 
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Gated Trace Overall Limit

13.549 dBm

OSP PowerMeter settings 
Setting Instrument 

Value 
Target 
Value 

Measurement Time 1.000 s 1.000 s 
Points 1000000 1000000 
Time resolution 1.000 µs 1.000 µs 
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RF output power (2437 MHz; n20-mode [MCS5] (20 dBm); 20 MHz) 

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v04 and ANSI 
C63.10-2013 

Result 
DUT Frequency

(MHz) 
Gated RMS

(dBm) 
Limit Max

(dBm) 
Gated EIRP

(dBm) 
DutyCycle

(%) 
Result

2437.000000 14.2 30.0 14.2 61.159 PASS 
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Gated Trace Overall Limit

14.218 dBm

OSP PowerMeter settings 
Setting Instrument 

Value 
Target 
Value 

Measurement Time 1.000 s 1.000 s 
Points 1000000 1000000 
Time resolution 1.000 µs 1.000 µs 
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RF output power (2462 MHz; n20-mode [MCS5] (20 dBm); 20 MHz) 

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v04 and ANSI 
C63.10-2013 

Result 
DUT Frequency

(MHz) 
Gated RMS

(dBm) 
Limit Max

(dBm) 
Gated EIRP

(dBm) 
DutyCycle

(%) 
Result

2462.000000 14.9 30.0 14.9 61.216 PASS 
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Gated Trace Overall Limit

14.925 dBm

OSP PowerMeter settings 
Setting Instrument 

Value 
Target 
Value 

Measurement Time 1.000 s 1.000 s 
Points 1000000 1000000 
Time resolution 1.000 µs 1.000 µs 



22-1-0030601T049a-A1 

TR22-1-0030601T049a-A1  92 / 164 

RF output power (2412 MHz; n20-mode [MCS6] (20 dBm); 20 MHz) 

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v04 and ANSI 
C63.10-2013 

Result 
DUT Frequency

(MHz) 
Gated RMS

(dBm) 
Limit Max

(dBm) 
Gated EIRP

(dBm) 
DutyCycle

(%) 
Result

2412.000000 13.6 30.0 13.6 59.015 PASS 
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13.556 dBm

OSP PowerMeter settings 
Setting Instrument 

Value 
Target 
Value 

Measurement Time 1.000 s 1.000 s 
Points 1000000 1000000 
Time resolution 1.000 µs 1.000 µs 
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RF output power (2437 MHz; n20-mode [MCS6] (20 dBm); 20 MHz) 

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v04 and ANSI 
C63.10-2013 

Result 
DUT Frequency

(MHz) 
Gated RMS

(dBm) 
Limit Max

(dBm) 
Gated EIRP

(dBm) 
DutyCycle

(%) 
Result

2437.000000 14.2 30.0 14.2 58.992 PASS 
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14.246 dBm

OSP PowerMeter settings 
Setting Instrument 

Value 
Target 
Value 

Measurement Time 1.000 s 1.000 s 
Points 1000000 1000000 
Time resolution 1.000 µs 1.000 µs 
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RF output power (2462 MHz; n20-mode [MCS6] (20 dBm); 20 MHz) 

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v04 and ANSI 
C63.10-2013 

Result 
DUT Frequency

(MHz) 
Gated RMS

(dBm) 
Limit Max

(dBm) 
Gated EIRP

(dBm) 
DutyCycle

(%) 
Result

2462.000000 14.9 30.0 14.9 59.087 PASS 
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14.948 dBm

OSP PowerMeter settings 
Setting Instrument 

Value 
Target 
Value 

Measurement Time 1.000 s 1.000 s 
Points 1000000 1000000 
Time resolution 1.000 µs 1.000 µs 
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RF output power (2412 MHz; n20-mode [MCS7] (20 dBm); 20 MHz) 

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v04 and ANSI 
C63.10-2013 

Result 
DUT Frequency

(MHz) 
Gated RMS

(dBm) 
Limit Max

(dBm) 
Gated EIRP

(dBm) 
DutyCycle

(%) 
Result

2412.000000 13.5 30.0 13.5 56.607 PASS 
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13.488 dBm

OSP PowerMeter settings 
Setting Instrument 

Value 
Target 
Value 

Measurement Time 1.000 s 1.000 s 
Points 1000000 1000000 
Time resolution 1.000 µs 1.000 µs 
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RF output power (2437 MHz; n20-mode [MCS7] (20 dBm); 20 MHz) 

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v04 and ANSI 
C63.10-2013 

Result 
DUT Frequency

(MHz) 
Gated RMS

(dBm) 
Limit Max

(dBm) 
Gated EIRP

(dBm) 
DutyCycle

(%) 
Result

2437.000000 14.2 30.0 14.2 56.821 PASS 
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14.183 dBm

OSP PowerMeter settings 
Setting Instrument 

Value 
Target 
Value 

Measurement Time 1.000 s 1.000 s 
Points 1000000 1000000 
Time resolution 1.000 µs 1.000 µs 
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RF output power (2462 MHz; n20-mode [MCS7] (20 dBm); 20 MHz) 

Test according to FCC title 47 part 15 §15.247(b), KDB 558074 D01 DTS Meas Guidance v04 and ANSI 
C63.10-2013 

Result 
DUT Frequency

(MHz) 
Gated RMS

(dBm) 
Limit Max

(dBm) 
Gated EIRP

(dBm) 
DutyCycle

(%) 
Result

2462.000000 14.9 30.0 14.9 56.809 PASS 
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14.890 dBm

OSP PowerMeter settings 
Setting Instrument 

Value 
Target 
Value 

Measurement Time 1.000 s 1.000 s 
Points 1000000 1000000 
Time resolution 1.000 µs 1.000 µs 
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Emission Bandwidth 20 dB 

Mode 
DUT 

Frequency

Bandwidth

(MHz) 

Limit Min

(MHz) 

Limit Max

(MHz) 

Band Edge 

Left 

Band Edge 

Right 

b-mode [5.5MBps]; 2412MHz 2412.0000 15.300000 --- --- 2404.3500 2419.6500

b-mode [5.5MBps]; 2437MHz 2437.0000 14.900000 --- --- 2429.3500 2444.2500

b-mode [5.5MBps]; 2462MHz 2462.0000 15.700000 --- --- 2453.9500 2469.6500

g-mode [24MBps]; 2412MHz 2412.0000 19.200000 --- --- 2402.5500 2421.7500

g-mode [24MBps]; 2437MHz 2437.0000 19.600000 --- --- 2427.0500 2446.6500

g-mode [24MBps]; 2462MHz 2462.0000 19.900000 --- --- 2451.5500 2471.4500

n20-mode [MCS3]; 2412MHz 2412.0000 19.700000 --- --- 2402.3500 2422.0500

n20-mode [MCS3]; 2437MHz 2437.0000 19.700000 --- --- 2427.1500 2446.8500

n20-mode [MCS3]; 2462MHz 2462.0000 19.600000 --- --- 2452.0500 2471.6500

Minimum Emission Bandwidth 6 dB 

Mode 
DUT 

Frequency

Bandwidth

(MHz)

Limit Min

(MHz)

Limit Max

(MHz)

Band Edge 

Left

Band Edge 

Right

b-mode [5.5MBps]; 2412MHz 2412.0000 7.050000 0.500000 --- 2408.7750 2415.8250

b-mode [5.5MBps]; 2437MHz 2437.0000 7.300000 0.500000 --- 2433.5250 2440.8250

b-mode [5.5MBps]; 2462MHz 2462.0000 7.300000 0.500000 --- 2458.5250 2465.8250

g-mode [24MBps]; 2412MHz 2412.0000 16.600000 0.500000 --- 2403.6750 2420.2750

g-mode [24MBps]; 2437MHz 2437.0000 16.550000 0.500000 --- 2428.6750 2445.2250

g-mode [24MBps]; 2462MHz 2462.0000 16.450000 0.500000 --- 2453.7250 2470.1750

n20-mode [MCS3]; 2412MHz 2412.0000 17.800000 0.500000 --- 2403.0750 2420.8750

n20-mode [MCS3]; 2437MHz 2437.0000 17.750000 0.500000 --- 2428.0750 2445.8250

n20-mode [MCS3]; 2462MHz 2462.0000 17.350000 0.500000 --- 2453.0750 2470.4250

Power Spectral Density 

Mode 
DUT 

Frequency 

Frequency 

(MHz) 

PSD 

(dBm) 

Limit  Max 

(dBm) 
Result 

b-mode [5.5MBps]; 2412MHz 2412.000000 2413.075000 -0.243 8.0 PASS 

b-mode [5.5MBps]; 2437MHz 2437.000000 2434.575000 4.796 8.0 PASS 

b-mode [5.5MBps]; 2462MHz 2462.000000 2463.725000 6.895 8.0 PASS 

g-mode [24MBps]; 2412MHz 2412.000000 2407.025000 -2.371 8.0 PASS 

g-mode [24MBps]; 2437MHz 2437.000000 2430.725000 -1.315 8.0 PASS 

g-mode [24MBps]; 2462MHz 2462.000000 2456.975000 -0.580 8.0 PASS 

n20-mode [MCS3]; 2412MHz 2412.000000 2416.975000 -2.134 8.0 PASS 

n20-mode [MCS3]; 2437MHz 2437.000000 2430.725000 -1.522 8.0 PASS 

n20-mode [MCS3]; 2462MHz 2462.000000 2455.725000 -0.810 8.0 PASS 

Occupied Channel Bandwidth 99% 

Mode 
DUT 

Frequency

Bandwidth

(MHz)

Limit Min

(MHz)

Limit Max

(MHz)

Band Edge 

Left

Band Edge 

Right

b-mode [5.5MBps]; 2412MHz 2412.0000 13.100000 --- --- 2405.4500 2418.5500

b-mode [5.5MBps]; 2437MHz 2437.0000 13.200000 --- --- 2430.2500 2443.4500

b-mode [5.5MBps]; 2462MHz 2462.0000 13.400000 --- --- 2455.1500 2468.5500

g-mode [24MBps]; 2412MHz 2412.0000 16.800000 --- --- 2403.6500 2420.4500

g-mode [24MBps]; 2437MHz 2437.0000 16.900000 --- --- 2428.5500 2445.4500

g-mode [24MBps]; 2462MHz 2462.0000 16.900000 --- --- 2453.4500 2470.3500

n20-mode [MCS3]; 2412MHz 2412.0000 17.900000 --- --- 2403.0500 2420.9500

n20-mode [MCS3]; 2437MHz 2437.0000 17.900000 --- --- 2428.0500 2445.9500

n20-mode [MCS3]; 2462MHz 2462.0000 17.900000 --- --- 2453.0500 2470.9500
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Emission Bandwidth 20 dB (2412 MHz; b-mode [5.5MBps] (20 dBm); 
20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05r03 and ANSI 
C63.10-2013 

20 dB Bandwidth 
DUT Frequency

(MHz) 
Bandwidth

(MHz) 
Limit Min

(MHz) 
Limit Max

(MHz) 
Band Edge Left

(MHz) 
Band Edge 

Right 
(MHz) 

2412.000000 15.300000 --- --- 2404.350000 2419.650000 

(continuation of the "20 dB Bandwidth" table from column  6 ...) 

DUT Frequency
(MHz) 

Max Level
(dBm) 

Result

2412.000000 6.9 PASS 
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Frequency in MHz

20 dB Bandwidth

15.300 MHz

Measurement 
Setting Instrument 

Value 
Target Value

Start Frequency 2.39200 GHz 2.39200 GHz 
Stop Frequency 2.43200 GHz 2.43200 GHz 
Span 40.000 MHz 40.000 MHz 
RBW 200.000 kHz >= 200.000 kHz 
VBW 1.000 MHz >= 600.000 kHz 
SweepPoints 400 ~ 400 
Sweeptime 1.000 ms AUTO 
Reference Level 10.000 dBm 10.000 dBm 
Attenuation 20.000 dB AUTO 
Detector MaxPeak MaxPeak 
SweepCount 100 100 
Filter 3 dB 3 dB 
Trace Mode Max Hold Max Hold 
Sweeptype Sweep AUTO 
Preamp off off 
Stablemode Trace Trace 
Stablevalue 0.50 dB 0.50 dB 
Run 22 / max. 150 max. 150 
Stable 5 / 5 5 
Max Stable Difference 0.21 dB 0.50 dB 
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Emission Bandwidth 20 dB (2437 MHz; b-mode [5.5MBps] (20 dBm); 
20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05r03 and ANSI 
C63.10-2013 

20 dB Bandwidth 
DUT Frequency

(MHz) 
Bandwidth

(MHz) 
Limit Min

(MHz) 
Limit Max

(MHz) 
Band Edge Left

(MHz) 
Band Edge 

Right 
(MHz) 

2437.000000 14.900000 --- --- 2429.350000 2444.250000 

(continuation of the "20 dB Bandwidth" table from column  6 ...) 

DUT Frequency
(MHz) 

Max Level
(dBm) 

Result

2437.000000 7.9 PASS 
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20 dB Bandwidth

14.900 MHz

Measurement 
Setting Instrument 

Value 
Target Value

Start Frequency 2.41700 GHz 2.41700 GHz 
Stop Frequency 2.45700 GHz 2.45700 GHz 
Span 40.000 MHz 40.000 MHz 
RBW 200.000 kHz >= 200.000 kHz 
VBW 1.000 MHz >= 600.000 kHz 
SweepPoints 400 ~ 400 
Sweeptime 1.000 ms AUTO 
Reference Level 10.000 dBm 10.000 dBm 
Attenuation 20.000 dB AUTO 
Detector MaxPeak MaxPeak 
SweepCount 100 100 
Filter 3 dB 3 dB 
Trace Mode Max Hold Max Hold 
Sweeptype Sweep AUTO 
Preamp off off 
Stablemode Trace Trace 
Stablevalue 0.50 dB 0.50 dB 
Run 18 / max. 150 max. 150 
Stable 5 / 5 5 
Max Stable Difference 0.21 dB 0.50 dB 
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Emission Bandwidth 20 dB (2462 MHz; b-mode [5.5MBps] (20 dBm); 
20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05r03 and ANSI 
C63.10-2013 

20 dB Bandwidth 
DUT Frequency

(MHz) 
Bandwidth

(MHz) 
Limit Min

(MHz) 
Limit Max

(MHz) 
Band Edge Left

(MHz) 
Band Edge 

Right 
(MHz) 

2462.000000 15.700000 --- --- 2453.950000 2469.650000 

(continuation of the "20 dB Bandwidth" table from column  6 ...) 

DUT Frequency
(MHz) 

Max Level
(dBm) 

Result

2462.000000 10.2 PASS 
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15.700 MHz

Measurement
Setting Instrument 

Value 
Target Value

Start Frequency 2.44200 GHz 2.44200 GHz 
Stop Frequency 2.48200 GHz 2.48200 GHz 
Span 40.000 MHz 40.000 MHz 
RBW 200.000 kHz >= 200.000 kHz 
VBW 1.000 MHz >= 600.000 kHz 
SweepPoints 400 ~ 400 
Sweeptime 1.000 ms AUTO 
Reference Level 10.000 dBm 10.000 dBm 
Attenuation 20.000 dB AUTO 
Detector MaxPeak MaxPeak 
SweepCount 100 100 
Filter 3 dB 3 dB 
Trace Mode Max Hold Max Hold 
Sweeptype Sweep AUTO 
Preamp off off 
Stablemode Trace Trace 
Stablevalue 0.50 dB 0.50 dB 
Run 25 / max. 150 max. 150 
Stable 5 / 5 5 
Max Stable Difference 0.09 dB 0.50 dB 



22-1-0030601T049a-A1 

TR22-1-0030601T049a-A1  102 / 164 

Emission Bandwidth 20 dB (2412 MHz; g-mode [24MBps] (20 dBm); 20 
MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05r03 and ANSI 
C63.10-2013 

20 dB Bandwidth 
DUT Frequency

(MHz) 
Bandwidth

(MHz) 
Limit Min

(MHz) 
Limit Max

(MHz) 
Band Edge Left

(MHz) 
Band Edge 

Right 
(MHz) 

2412.000000 19.200000 --- --- 2402.550000 2421.750000 

(continuation of the "20 dB Bandwidth" table from column  6 ...) 

DUT Frequency
(MHz) 

Max Level
(dBm) 

Result

2412.000000 2.3 PASS 
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19.200 MHz

Measurement 
Setting Instrument 

Value 
Target Value

Start Frequency 2.39200 GHz 2.39200 GHz 
Stop Frequency 2.43200 GHz 2.43200 GHz 
Span 40.000 MHz 40.000 MHz 
RBW 200.000 kHz >= 200.000 kHz 
VBW 1.000 MHz >= 600.000 kHz 
SweepPoints 400 ~ 400 
Sweeptime 1.000 ms AUTO 
Reference Level 10.000 dBm 10.000 dBm 
Attenuation 20.000 dB AUTO 
Detector MaxPeak MaxPeak 
SweepCount 100 100 
Filter 3 dB 3 dB 
Trace Mode Max Hold Max Hold 
Sweeptype Sweep AUTO 
Preamp off off 
Stablemode Trace Trace 
Stablevalue 0.50 dB 0.50 dB 
Run 49 / max. 150 max. 150 
Stable 5 / 5 5 
Max Stable Difference 0.04 dB 0.50 dB 
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Emission Bandwidth 20 dB (2437 MHz; g-mode [24MBps] (20 dBm); 20 
MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05r03 and ANSI 
C63.10-2013 

20 dB Bandwidth 
DUT Frequency

(MHz) 
Bandwidth

(MHz) 
Limit Min

(MHz) 
Limit Max

(MHz) 
Band Edge Left

(MHz) 
Band Edge 

Right 
(MHz) 

2437.000000 19.600000 --- --- 2427.050000 2446.650000 

(continuation of the "20 dB Bandwidth" table from column  6 ...) 

DUT Frequency
(MHz) 

Max Level
(dBm) 

Result

2437.000000 3.3 PASS 
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19.600 MHz

Measurement 
Setting Instrument 

Value 
Target Value

Start Frequency 2.41700 GHz 2.41700 GHz 
Stop Frequency 2.45700 GHz 2.45700 GHz 
Span 40.000 MHz 40.000 MHz 
RBW 200.000 kHz >= 200.000 kHz 
VBW 1.000 MHz >= 600.000 kHz 
SweepPoints 400 ~ 400 
Sweeptime 1.000 ms AUTO 
Reference Level 10.000 dBm 10.000 dBm 
Attenuation 20.000 dB AUTO 
Detector MaxPeak MaxPeak 
SweepCount 100 100 
Filter 3 dB 3 dB 
Trace Mode Max Hold Max Hold 
Sweeptype Sweep AUTO 
Preamp off off 
Stablemode Trace Trace 
Stablevalue 0.50 dB 0.50 dB 
Run 34 / max. 150 max. 150 
Stable 5 / 5 5 
Max Stable Difference 0.30 dB 0.50 dB 
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Emission Bandwidth 20 dB (2462 MHz; g-mode [24MBps] (20 dBm); 20 
MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05r03 and ANSI 
C63.10-2013 

20 dB Bandwidth 
DUT Frequency

(MHz) 
Bandwidth

(MHz) 
Limit Min

(MHz) 
Limit Max

(MHz) 
Band Edge Left

(MHz) 
Band Edge 

Right 
(MHz) 

2462.000000 19.900000 --- --- 2451.550000 2471.450000 

(continuation of the "20 dB Bandwidth" table from column  6 ...) 

DUT Frequency
(MHz) 

Max Level
(dBm) 

Result

2462.000000 4.2 PASS 
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Frequency in MHz

20 dB Bandwidth

19.900 MHz

Measurement 
Setting Instrument 

Value 
Target Value

Start Frequency 2.44200 GHz 2.44200 GHz 
Stop Frequency 2.48200 GHz 2.48200 GHz 
Span 40.000 MHz 40.000 MHz 
RBW 200.000 kHz >= 200.000 kHz 
VBW 1.000 MHz >= 600.000 kHz 
SweepPoints 400 ~ 400 
Sweeptime 1.000 ms AUTO 
Reference Level 10.000 dBm 10.000 dBm 
Attenuation 20.000 dB AUTO 
Detector MaxPeak MaxPeak 
SweepCount 100 100 
Filter 3 dB 3 dB 
Trace Mode Max Hold Max Hold 
Sweeptype Sweep AUTO 
Preamp off off 
Stablemode Trace Trace 
Stablevalue 0.50 dB 0.50 dB 
Run 29 / max. 150 max. 150 
Stable 5 / 5 5 
Max Stable Difference 0.07 dB 0.50 dB 
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Emission Bandwidth 20 dB (2412 MHz; n20-mode [MCS3] (20 dBm); 20 
MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05r03 and ANSI 
C63.10-2013 

20 dB Bandwidth 
DUT Frequency

(MHz) 
Bandwidth

(MHz) 
Limit Min

(MHz) 
Limit Max

(MHz) 
Band Edge Left

(MHz) 
Band Edge 

Right 
(MHz) 

2412.000000 19.700000 --- --- 2402.350000 2422.050000 

(continuation of the "20 dB Bandwidth" table from column  6 ...) 

DUT Frequency
(MHz) 

Max Level
(dBm) 

Result

2412.000000 2.2 PASS 
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Frequency in MHz

20 dB Bandwidth

19.700 MHz

Measurement 
Setting Instrument 

Value 
Target Value

Start Frequency 2.39200 GHz 2.39200 GHz 
Stop Frequency 2.43200 GHz 2.43200 GHz 
Span 40.000 MHz 40.000 MHz 
RBW 200.000 kHz >= 200.000 kHz 
VBW 1.000 MHz >= 600.000 kHz 
SweepPoints 400 ~ 400 
Sweeptime 1.000 ms AUTO 
Reference Level 10.000 dBm 10.000 dBm 
Attenuation 20.000 dB AUTO 
Detector MaxPeak MaxPeak 
SweepCount 100 100 
Filter 3 dB 3 dB 
Trace Mode Max Hold Max Hold 
Sweeptype Sweep AUTO 
Preamp off off 
Stablemode Trace Trace 
Stablevalue 0.50 dB 0.50 dB 
Run 23 / max. 150 max. 150 
Stable 5 / 5 5 
Max Stable Difference 0.31 dB 0.50 dB 
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Emission Bandwidth 20 dB (2437 MHz; n20-mode [MCS3] (20 dBm); 20 
MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05r03 and ANSI 
C63.10-2013 

20 dB Bandwidth 
DUT Frequency

(MHz) 
Bandwidth

(MHz) 
Limit Min

(MHz) 
Limit Max

(MHz) 
Band Edge Left

(MHz) 
Band Edge 

Right 
(MHz) 

2437.000000 19.700000 --- --- 2427.150000 2446.850000 

(continuation of the "20 dB Bandwidth" table from column  6 ...) 

DUT Frequency
(MHz) 

Max Level
(dBm) 

Result

2437.000000 3.3 PASS 
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Frequency in MHz

20 dB Bandwidth

19.700 MHz

Measurement 
Setting Instrument 

Value 
Target Value

Start Frequency 2.41700 GHz 2.41700 GHz 
Stop Frequency 2.45700 GHz 2.45700 GHz 
Span 40.000 MHz 40.000 MHz 
RBW 200.000 kHz >= 200.000 kHz 
VBW 1.000 MHz >= 600.000 kHz 
SweepPoints 400 ~ 400 
Sweeptime 1.000 ms AUTO 
Reference Level 10.000 dBm 10.000 dBm 
Attenuation 20.000 dB AUTO 
Detector MaxPeak MaxPeak 
SweepCount 100 100 
Filter 3 dB 3 dB 
Trace Mode Max Hold Max Hold 
Sweeptype Sweep AUTO 
Preamp off off 
Stablemode Trace Trace 
Stablevalue 0.50 dB 0.50 dB 
Run 24 / max. 150 max. 150 
Stable 5 / 5 5 
Max Stable Difference 0.30 dB 0.50 dB 
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Emission Bandwidth 20 dB (2462 MHz; n20-mode [MCS3] (20 dBm); 20 
MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05r03 and ANSI 
C63.10-2013 

20 dB Bandwidth 
DUT Frequency

(MHz) 
Bandwidth

(MHz) 
Limit Min

(MHz) 
Limit Max

(MHz) 
Band Edge Left

(MHz) 
Band Edge 

Right 
(MHz) 

2462.000000 19.600000 --- --- 2452.050000 2471.650000 

(continuation of the "20 dB Bandwidth" table from column  6 ...) 

DUT Frequency
(MHz) 

Max Level
(dBm) 

Result

2462.000000 4.2 PASS 
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Frequency in MHz

20 dB Bandwidth

19.600 MHz

Measurement
Setting Instrument 

Value 
Target Value

Start Frequency 2.44200 GHz 2.44200 GHz 
Stop Frequency 2.48200 GHz 2.48200 GHz 
Span 40.000 MHz 40.000 MHz 
RBW 200.000 kHz >= 200.000 kHz 
VBW 1.000 MHz >= 600.000 kHz 
SweepPoints 400 ~ 400 
Sweeptime 1.000 ms AUTO 
Reference Level 10.000 dBm 10.000 dBm 
Attenuation 20.000 dB AUTO 
Detector MaxPeak MaxPeak 
SweepCount 100 100 
Filter 3 dB 3 dB 
Trace Mode Max Hold Max Hold 
Sweeptype Sweep AUTO 
Preamp off off 
Stablemode Trace Trace 
Stablevalue 0.50 dB 0.50 dB 
Run 14 / max. 150 max. 150 
Stable 5 / 5 5 
Max Stable Difference 0.47 dB 0.50 dB 
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Minimum Emission Bandwidth 6 dB (2412 MHz; b-mode [5.5MBps] (20 
dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05r03 and ANSI 
C63.10-2013 

6 dB Bandwidth 
DUT Frequency

(MHz) 
Bandwidth

(MHz) 
Limit Min

(MHz) 
Limit Max

(MHz) 
Band Edge Left

(MHz) 
Band Edge 

Right 
(MHz) 

2412.000000 7.050000 0.500000 --- 2408.775000 2415.825000 

(continuation of the "6 dB Bandwidth" table from column  6 ...) 

DUT Frequency
(MHz) 

Max Level
(dBm) 

Result

2412.000000 6.0 PASS 
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Frequency in MHz

6 dB Bandwidth

7.050 MHz

Measurement 
Setting Instrument 

Value 
Target Value

Start Frequency 2.39200 GHz 2.39200 GHz 
Stop Frequency 2.43200 GHz 2.43200 GHz 
Span 40.000 MHz 40.000 MHz 
RBW 100.000 kHz ~ 100.000 kHz 
VBW 300.000 kHz ~ 300.000 kHz 
SweepPoints 800 ~ 800 
Sweeptime 1.000 ms AUTO 
Reference Level 10.000 dBm 10.000 dBm 
Attenuation 20.000 dB AUTO 
Detector MaxPeak MaxPeak 
SweepCount 100 100 
Filter 3 dB 3 dB 
Trace Mode Max Hold Max Hold 
Sweeptype Sweep AUTO 
Preamp off off 
Stablemode Trace Trace 
Stablevalue 0.50 dB 0.50 dB 
Run 25 / max. 150 max. 150 
Stable 5 / 5 5 
Max Stable Difference 0.02 dB 0.50 dB 
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Minimum Emission Bandwidth 6 dB (2437 MHz; b-mode [5.5MBps] (20 
dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05r03 and ANSI 
C63.10-2013 

6 dB Bandwidth 
DUT Frequency

(MHz) 
Bandwidth

(MHz) 
Limit Min

(MHz) 
Limit Max

(MHz) 
Band Edge Left

(MHz) 
Band Edge 

Right 
(MHz) 

2437.000000 7.300000 0.500000 --- 2433.525000 2440.825000 

(continuation of the "6 dB Bandwidth" table from column  6 ...) 

DUT Frequency
(MHz) 

Max Level
(dBm) 

Result

2437.000000 6.9 PASS 
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Frequency in MHz

6 dB Bandwidth

7.300 MHz

Measurement 
Setting Instrument 

Value 
Target Value

Start Frequency 2.41700 GHz 2.41700 GHz 
Stop Frequency 2.45700 GHz 2.45700 GHz 
Span 40.000 MHz 40.000 MHz 
RBW 100.000 kHz ~ 100.000 kHz 
VBW 300.000 kHz ~ 300.000 kHz 
SweepPoints 800 ~ 800 
Sweeptime 1.000 ms AUTO 
Reference Level 10.000 dBm 10.000 dBm 
Attenuation 20.000 dB AUTO 
Detector MaxPeak MaxPeak 
SweepCount 100 100 
Filter 3 dB 3 dB 
Trace Mode Max Hold Max Hold 
Sweeptype Sweep AUTO 
Preamp off off 
Stablemode Trace Trace 
Stablevalue 0.50 dB 0.50 dB 
Run 28 / max. 150 max. 150 
Stable 5 / 5 5 
Max Stable Difference 0.32 dB 0.50 dB 
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Minimum Emission Bandwidth 6 dB (2462 MHz; b-mode [5.5MBps] (20 
dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05r03 and ANSI 
C63.10-2013 

6 dB Bandwidth 
DUT Frequency

(MHz) 
Bandwidth

(MHz) 
Limit Min

(MHz) 
Limit Max

(MHz) 
Band Edge Left

(MHz) 
Band Edge 

Right 
(MHz) 

2462.000000 7.300000 0.500000 --- 2458.525000 2465.825000 

(continuation of the "6 dB Bandwidth" table from column  6 ...) 

DUT Frequency
(MHz) 

Max Level
(dBm) 

Result

2462.000000 9.5 PASS 
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Frequency in MHz

6 dB Bandwidth

7.300 MHz

Measurement
Setting Instrument 

Value 
Target Value

Start Frequency 2.44200 GHz 2.44200 GHz 
Stop Frequency 2.48200 GHz 2.48200 GHz 
Span 40.000 MHz 40.000 MHz 
RBW 100.000 kHz ~ 100.000 kHz 
VBW 300.000 kHz ~ 300.000 kHz 
SweepPoints 800 ~ 800 
Sweeptime 1.000 ms AUTO 
Reference Level 10.000 dBm 10.000 dBm 
Attenuation 20.000 dB AUTO 
Detector MaxPeak MaxPeak 
SweepCount 100 100 
Filter 3 dB 3 dB 
Trace Mode Max Hold Max Hold 
Sweeptype Sweep AUTO 
Preamp off off 
Stablemode Trace Trace 
Stablevalue 0.50 dB 0.50 dB 
Run 33 / max. 150 max. 150 
Stable 5 / 5 5 
Max Stable Difference 0.22 dB 0.50 dB 
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Minimum Emission Bandwidth 6 dB (2412 MHz; g-mode [24MBps] (20 
dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05r03 and ANSI 
C63.10-2013 

6 dB Bandwidth 
DUT Frequency

(MHz) 
Bandwidth

(MHz) 
Limit Min

(MHz) 
Limit Max

(MHz) 
Band Edge Left

(MHz) 
Band Edge 

Right 
(MHz) 

2412.000000 16.600000 0.500000 --- 2403.675000 2420.275000 

(continuation of the "6 dB Bandwidth" table from column  6 ...) 

DUT Frequency
(MHz) 

Max Level
(dBm) 

Result

2412.000000 1.1 PASS 
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Frequency in MHz

6 dB Bandwidth

16.600 MHz

Measurement 
Setting Instrument 

Value 
Target Value

Start Frequency 2.39200 GHz 2.39200 GHz 
Stop Frequency 2.43200 GHz 2.43200 GHz 
Span 40.000 MHz 40.000 MHz 
RBW 100.000 kHz ~ 100.000 kHz 
VBW 300.000 kHz ~ 300.000 kHz 
SweepPoints 800 ~ 800 
Sweeptime 1.000 ms AUTO 
Reference Level 10.000 dBm 10.000 dBm 
Attenuation 20.000 dB AUTO 
Detector MaxPeak MaxPeak 
SweepCount 100 100 
Filter 3 dB 3 dB 
Trace Mode Max Hold Max Hold 
Sweeptype Sweep AUTO 
Preamp off off 
Stablemode Trace Trace 
Stablevalue 0.50 dB 0.50 dB 
Run 38 / max. 150 max. 150 
Stable 5 / 5 5 
Max Stable Difference 0.21 dB 0.50 dB 
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Minimum Emission Bandwidth 6 dB (2437 MHz; g-mode [24MBps] (20 
dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05r03 and ANSI 
C63.10-2013  

6 dB Bandwidth 
DUT Frequency

(MHz) 
Bandwidth

(MHz) 
Limit Min

(MHz) 
Limit Max

(MHz) 
Band Edge Left

(MHz) 
Band Edge 

Right 
(MHz) 

2437.000000 16.550000 0.500000 --- 2428.675000 2445.225000 

(continuation of the "6 dB Bandwidth" table from column  6 ...) 

DUT Frequency
(MHz) 

Max Level
(dBm) 

Result

2437.000000 2.4 PASS 

-30

-20

-10

0

10

2417 2430 2440 2450    2457

L
e
ve

l i
n
 d

B
m

Frequency in MHz

6 dB Bandwidth

16.550 MHz

Measurement 
Setting Instrument 

Value 
Target Value

Start Frequency 2.41700 GHz 2.41700 GHz 
Stop Frequency 2.45700 GHz 2.45700 GHz 
Span 40.000 MHz 40.000 MHz 
RBW 100.000 kHz ~ 100.000 kHz 
VBW 300.000 kHz ~ 300.000 kHz 
SweepPoints 800 ~ 800 
Sweeptime 1.000 ms AUTO 
Reference Level 10.000 dBm 10.000 dBm 
Attenuation 20.000 dB AUTO 
Detector MaxPeak MaxPeak 
SweepCount 100 100 
Filter 3 dB 3 dB 
Trace Mode Max Hold Max Hold 
Sweeptype Sweep AUTO 
Preamp off off 
Stablemode Trace Trace 
Stablevalue 0.50 dB 0.50 dB 
Run 71 / max. 150 max. 150 
Stable 5 / 5 5 
Max Stable Difference 0.05 dB 0.50 dB 
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Minimum Emission Bandwidth 6 dB (2462 MHz; g-mode [24MBps] (20 
dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05r03 and ANSI 
C63.10-2013 

6 dB Bandwidth 
DUT Frequency

(MHz) 
Bandwidth

(MHz) 
Limit Min

(MHz) 
Limit Max

(MHz) 
Band Edge Left

(MHz) 
Band Edge 

Right 
(MHz) 

2462.000000 16.450000 0.500000 --- 2453.725000 2470.175000 

(continuation of the "6 dB Bandwidth" table from column  6 ...) 

DUT Frequency
(MHz) 

Max Level
(dBm) 

Result

2462.000000 3.3 PASS 

-30

-20

-10

0

10

2442 2450 2460 2470   2482

L
e
ve

l i
n
 d

B
m

Frequency in MHz

6 dB Bandwidth

16.450 MHz

Measurement
Setting Instrument 

Value 
Target Value

Start Frequency 2.44200 GHz 2.44200 GHz 
Stop Frequency 2.48200 GHz 2.48200 GHz 
Span 40.000 MHz 40.000 MHz 
RBW 100.000 kHz ~ 100.000 kHz 
VBW 300.000 kHz ~ 300.000 kHz 
SweepPoints 800 ~ 800 
Sweeptime 1.000 ms AUTO 
Reference Level 10.000 dBm 10.000 dBm 
Attenuation 20.000 dB AUTO 
Detector MaxPeak MaxPeak 
SweepCount 100 100 
Filter 3 dB 3 dB 
Trace Mode Max Hold Max Hold 
Sweeptype Sweep AUTO 
Preamp off off 
Stablemode Trace Trace 
Stablevalue 0.50 dB 0.50 dB 
Run 47 / max. 150 max. 150 
Stable 5 / 5 5 
Max Stable Difference 0.26 dB 0.50 dB 
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Minimum Emission Bandwidth 6 dB (2412 MHz; n20-mode [MCS3] (20 
dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05r03 and ANSI 
C63.10-2013 

6 dB Bandwidth 
DUT Frequency

(MHz) 
Bandwidth

(MHz) 
Limit Min

(MHz) 
Limit Max

(MHz) 
Band Edge Left

(MHz) 
Band Edge 

Right 
(MHz) 

2412.000000 17.800000 0.500000 --- 2403.075000 2420.875000 

(continuation of the "6 dB Bandwidth" table from column  6 ...) 

DUT Frequency
(MHz) 

Max Level
(dBm) 

Result

2412.000000 1.1 PASS 

-40

-30

-20

-10

0

5

2392 2400 2410 2420   2432

L
e
ve

l i
n
 d

B
m

Frequency in MHz

6 dB Bandwidth

17.800 MHz

Measurement 
Setting Instrument 

Value 
Target Value

Start Frequency 2.39200 GHz 2.39200 GHz 
Stop Frequency 2.43200 GHz 2.43200 GHz 
Span 40.000 MHz 40.000 MHz 
RBW 100.000 kHz ~ 100.000 kHz 
VBW 300.000 kHz ~ 300.000 kHz 
SweepPoints 800 ~ 800 
Sweeptime 1.000 ms AUTO 
Reference Level 10.000 dBm 10.000 dBm 
Attenuation 20.000 dB AUTO 
Detector MaxPeak MaxPeak 
SweepCount 100 100 
Filter 3 dB 3 dB 
Trace Mode Max Hold Max Hold 
Sweeptype Sweep AUTO 
Preamp off off 
Stablemode Trace Trace 
Stablevalue 0.50 dB 0.50 dB 
Run 30 / max. 150 max. 150 
Stable 5 / 5 5 
Max Stable Difference 0.11 dB 0.50 dB 
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Minimum Emission Bandwidth 6 dB (2437 MHz; n20-mode [MCS3] (20 
dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05r03 and ANSI 
C63.10-2013 

6 dB Bandwidth 
DUT Frequency

(MHz) 
Bandwidth

(MHz) 
Limit Min

(MHz) 
Limit Max

(MHz) 
Band Edge Left

(MHz) 
Band Edge 

Right 
(MHz) 

2437.000000 17.750000 0.500000 --- 2428.075000 2445.825000 

(continuation of the "6 dB Bandwidth" table from column  6 ...) 

DUT Frequency
(MHz) 

Max Level
(dBm) 

Result

2437.000000 2.4 PASS 
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Frequency in MHz

6 dB Bandwidth

17.750 MHz

Measurement
Setting Instrument 

Value 
Target Value

Start Frequency 2.41700 GHz 2.41700 GHz 
Stop Frequency 2.45700 GHz 2.45700 GHz 
Span 40.000 MHz 40.000 MHz 
RBW 100.000 kHz ~ 100.000 kHz 
VBW 300.000 kHz ~ 300.000 kHz 
SweepPoints 800 ~ 800 
Sweeptime 1.000 ms AUTO 
Reference Level 10.000 dBm 10.000 dBm 
Attenuation 20.000 dB AUTO 
Detector MaxPeak MaxPeak 
SweepCount 100 100 
Filter 3 dB 3 dB 
Trace Mode Max Hold Max Hold 
Sweeptype Sweep AUTO 
Preamp off off 
Stablemode Trace Trace 
Stablevalue 0.50 dB 0.50 dB 
Run 39 / max. 150 max. 150 
Stable 5 / 5 5 
Max Stable Difference 0.38 dB 0.50 dB 
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Minimum Emission Bandwidth 6 dB (2462 MHz; n20-mode [MCS3] (20 
dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05r03 and ANSI 
C63.10-2013 

6 dB Bandwidth 
DUT Frequency

(MHz) 
Bandwidth

(MHz) 
Limit Min

(MHz) 
Limit Max

(MHz) 
Band Edge Left

(MHz) 
Band Edge 

Right 
(MHz) 

2462.000000 17.350000 0.500000 --- 2453.075000 2470.425000 

(continuation of the "6 dB Bandwidth" table from column  6 ...) 

DUT Frequency
(MHz) 

Max Level
(dBm) 

Result

2462.000000 3.3 PASS 
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Frequency in MHz

6 dB Bandwidth

17.350 MHz

Measurement 
Setting Instrument 

Value 
Target Value

Start Frequency 2.44200 GHz 2.44200 GHz 
Stop Frequency 2.48200 GHz 2.48200 GHz 
Span 40.000 MHz 40.000 MHz 
RBW 100.000 kHz ~ 100.000 kHz 
VBW 300.000 kHz ~ 300.000 kHz 
SweepPoints 800 ~ 800 
Sweeptime 1.000 ms AUTO 
Reference Level 10.000 dBm 10.000 dBm 
Attenuation 20.000 dB AUTO 
Detector MaxPeak MaxPeak 
SweepCount 100 100 
Filter 3 dB 3 dB 
Trace Mode Max Hold Max Hold 
Sweeptype Sweep AUTO 
Preamp off off 
Stablemode Trace Trace 
Stablevalue 0.50 dB 0.50 dB 
Run 27 / max. 150 max. 150 
Stable 5 / 5 5 
Max Stable Difference 0.27 dB 0.50 dB 
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Power Spectral Density (2412 MHz; b-mode [5.5MBps] (20 dBm); 20 
MHz)

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05r03 and ANSI 
C63.10-2013 

Result 
DUT Frequency

(MHz) 
Frequency

(MHz) 
PSD

(dBm) 
Limit  
Max 

(dBm) 

Result

2412.000000 2413.075000 -0.243 8.0 PASS 
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Frequency in MHz

Power Spectral Density

Limit Sum Level PSD

Measurement 
Setting Instrument 

Value 
Target Value

Start Frequency 2.39700 GHz 2.39700 GHz 
Stop Frequency 2.42700 GHz 2.42700 GHz 
Span 30.000 MHz 30.000 MHz 
RBW 100.000 kHz <= 100.000 kHz 
VBW 300.000 kHz >= 300.000 kHz 
SweepPoints 600 ~ 600 
Sweeptime 12.000 ms 12.000 ms 
Reference Level 10.000 dBm 10.000 dBm 
Attenuation 20.000 dB AUTO 
Detector RMS RMS 
SweepCount 1 1 
Filter 3 dB 3 dB 
Trace Mode Max Hold Max Hold 
Sweeptype Sweep Sweep 
Preamp off off 
Stablemode Trace Trace 
Stablevalue 0.50 dB 0.50 dB 
Run 81 / max. 150 max. 150 
Stable 3 / 3 3 
Max Stable Difference 0.01 dB 0.50 dB 
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Power Spectral Density (2437 MHz; b-mode [5.5MBps] (20 dBm); 20 
MHz) 

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05r03 and ANSI 
C63.10-2013 

Result 
DUT Frequency

(MHz) 
Frequency

(MHz) 
PSD

(dBm) 
Limit  
Max 

(dBm) 

Result

2437.000000 2434.575000 4.796 8.0 PASS 
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Frequency in MHz

Power Spectral Density

Limit Sum Level PSD

Measurement 
Setting Instrument 

Value 
Target Value

Start Frequency 2.42200 GHz 2.42200 GHz 
Stop Frequency 2.45200 GHz 2.45200 GHz 
Span 30.000 MHz 30.000 MHz 
RBW 100.000 kHz <= 100.000 kHz 
VBW 300.000 kHz >= 300.000 kHz 
SweepPoints 600 ~ 600 
Sweeptime 12.000 ms 12.000 ms 
Reference Level 10.000 dBm 10.000 dBm 
Attenuation 20.000 dB AUTO 
Detector RMS RMS 
SweepCount 1 1 
Filter 3 dB 3 dB 
Trace Mode Max Hold Max Hold 
Sweeptype Sweep Sweep 
Preamp off off 
Stablemode Trace Trace 
Stablevalue 0.50 dB 0.50 dB 
Run 43 / max. 150 max. 150 
Stable 3 / 3 3 
Max Stable Difference 0.00 dB 0.50 dB 
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Power Spectral Density (2462 MHz; b-mode [5.5MBps] (20 dBm); 20 
MHz) 

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05r03 and ANSI 
C63.10-2013 

Result 
DUT Frequency

(MHz) 
Frequency

(MHz) 
PSD

(dBm) 
Limit  
Max 

(dBm) 

Result

2462.000000 2463.725000 6.895 8.0 PASS 
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Frequency in MHz

Power Spectral Density

Limit Sum Level PSD

Measurement 
Setting Instrument 

Value 
Target Value

Start Frequency 2.44700 GHz 2.44700 GHz 
Stop Frequency 2.47700 GHz 2.47700 GHz 
Span 30.000 MHz 30.000 MHz 
RBW 100.000 kHz <= 100.000 kHz 
VBW 300.000 kHz >= 300.000 kHz 
SweepPoints 600 ~ 600 
Sweeptime 12.000 ms 12.000 ms 
Reference Level 10.000 dBm 10.000 dBm 
Attenuation 20.000 dB AUTO 
Detector RMS RMS 
SweepCount 1 1 
Filter 3 dB 3 dB 
Trace Mode Max Hold Max Hold 
Sweeptype Sweep Sweep 
Preamp off off 
Stablemode Trace Trace 
Stablevalue 0.50 dB 0.50 dB 
Run 42 / max. 150 max. 150 
Stable 3 / 3 3 
Max Stable Difference 0.04 dB 0.50 dB 
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Power Spectral Density (2412 MHz; g-mode [24MBps] (20 dBm); 20 
MHz) 

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05r03 and ANSI 
C63.10-2013 

Result 
DUT Frequency

(MHz) 
Frequency

(MHz) 
PSD

(dBm) 
Limit  
Max 

(dBm) 

Result

2412.000000 2407.025000 -2.371 8.0 PASS 
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Frequency in MHz

Power Spectral Density

Limit Sum Level PSD

Measurement 
Setting Instrument 

Value 
Target Value

Start Frequency 2.39700 GHz 2.39700 GHz 
Stop Frequency 2.42700 GHz 2.42700 GHz 
Span 30.000 MHz 30.000 MHz 
RBW 100.000 kHz <= 100.000 kHz 
VBW 300.000 kHz >= 300.000 kHz 
SweepPoints 600 ~ 600 
Sweeptime 12.000 ms 12.000 ms 
Reference Level 10.000 dBm 10.000 dBm 
Attenuation 20.000 dB AUTO 
Detector RMS RMS 
SweepCount 1 1 
Filter 3 dB 3 dB 
Trace Mode Max Hold Max Hold 
Sweeptype Sweep Sweep 
Preamp off off 
Stablemode Trace Trace 
Stablevalue 0.50 dB 0.50 dB 
Run 94 / max. 150 max. 150 
Stable 3 / 3 3 
Max Stable Difference 0.14 dB 0.50 dB 
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Power Spectral Density (2437 MHz; g-mode [24MBps] (20 dBm); 20 
MHz) 

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05r03 and ANSI 
C63.10-2013 

Result 
DUT Frequency

(MHz) 
Frequency

(MHz) 
PSD

(dBm) 
Limit  
Max 

(dBm) 

Result

2437.000000 2430.725000 -1.315 8.0 PASS 
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Frequency in MHz

Power Spectral Density

Limit Sum Level PSD

Measurement 
Setting Instrument 

Value 
Target Value

Start Frequency 2.42200 GHz 2.42200 GHz 
Stop Frequency 2.45200 GHz 2.45200 GHz 
Span 30.000 MHz 30.000 MHz 
RBW 100.000 kHz <= 100.000 kHz 
VBW 300.000 kHz >= 300.000 kHz 
SweepPoints 600 ~ 600 
Sweeptime 12.000 ms 12.000 ms 
Reference Level 10.000 dBm 10.000 dBm 
Attenuation 20.000 dB AUTO 
Detector RMS RMS 
SweepCount 1 1 
Filter 3 dB 3 dB 
Trace Mode Max Hold Max Hold 
Sweeptype Sweep Sweep 
Preamp off off 
Stablemode Trace Trace 
Stablevalue 0.50 dB 0.50 dB 
Run 79 / max. 150 max. 150 
Stable 3 / 3 3 
Max Stable Difference 0.00 dB 0.50 dB 
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Power Spectral Density (2462 MHz; g-mode [24MBps] (20 dBm); 20 
MHz) 

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05r03 and ANSI 
C63.10-2013 

Result 
DUT Frequency

(MHz) 
Frequency

(MHz) 
PSD

(dBm) 
Limit  
Max 

(dBm) 

Result

2462.000000 2456.975000 -0.580 8.0 PASS 
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Frequency in MHz

Power Spectral Density

Limit Sum Level PSD

Measurement 
Setting Instrument 

Value 
Target Value

Start Frequency 2.44700 GHz 2.44700 GHz 
Stop Frequency 2.47700 GHz 2.47700 GHz 
Span 30.000 MHz 30.000 MHz 
RBW 100.000 kHz <= 100.000 kHz 
VBW 300.000 kHz >= 300.000 kHz 
SweepPoints 600 ~ 600 
Sweeptime 12.000 ms 12.000 ms 
Reference Level 10.000 dBm 10.000 dBm 
Attenuation 20.000 dB AUTO 
Detector RMS RMS 
SweepCount 1 1 
Filter 3 dB 3 dB 
Trace Mode Max Hold Max Hold 
Sweeptype Sweep Sweep 
Preamp off off 
Stablemode Trace Trace 
Stablevalue 0.50 dB 0.50 dB 
Run 92 / max. 150 max. 150 
Stable 3 / 3 3 
Max Stable Difference 0.13 dB 0.50 dB 
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Power Spectral Density (2412 MHz; n20-mode [MCS3] (20 dBm); 20 
MHz) 

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05r03 and ANSI 
C63.10-2013 

Result 
DUT Frequency

(MHz) 
Frequency

(MHz) 
PSD

(dBm) 
Limit  
Max 

(dBm) 

Result

2412.000000 2416.975000 -2.134 8.0 PASS 
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Frequency in MHz

Power Spectral Density

Limit Sum Level PSD

Measurement 
Setting Instrument 

Value 
Target Value

Start Frequency 2.39700 GHz 2.39700 GHz 
Stop Frequency 2.42700 GHz 2.42700 GHz 
Span 30.000 MHz 30.000 MHz 
RBW 100.000 kHz <= 100.000 kHz 
VBW 300.000 kHz >= 300.000 kHz 
SweepPoints 600 ~ 600 
Sweeptime 12.000 ms 12.000 ms 
Reference Level 10.000 dBm 10.000 dBm 
Attenuation 20.000 dB AUTO 
Detector RMS RMS 
SweepCount 1 1 
Filter 3 dB 3 dB 
Trace Mode Max Hold Max Hold 
Sweeptype Sweep Sweep 
Preamp off off 
Stablemode Trace Trace 
Stablevalue 0.50 dB 0.50 dB 
Run 78 / max. 150 max. 150 
Stable 3 / 3 3 
Max Stable Difference 0.00 dB 0.50 dB 
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Power Spectral Density (2437 MHz; n20-mode [MCS3] (20 dBm); 20 
MHz) 

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05r03 and ANSI 
C63.10-2013 

Result 
DUT Frequency

(MHz) 
Frequency

(MHz) 
PSD

(dBm) 
Limit  
Max 

(dBm) 

Result

2437.000000 2430.725000 -1.522 8.0 PASS 
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Frequency in MHz

Power Spectral Density

Limit Sum Level PSD

Measurement 
Setting Instrument 

Value 
Target Value

Start Frequency 2.42200 GHz 2.42200 GHz 
Stop Frequency 2.45200 GHz 2.45200 GHz 
Span 30.000 MHz 30.000 MHz 
RBW 100.000 kHz <= 100.000 kHz 
VBW 300.000 kHz >= 300.000 kHz 
SweepPoints 600 ~ 600 
Sweeptime 12.000 ms 12.000 ms 
Reference Level 10.000 dBm 10.000 dBm 
Attenuation 20.000 dB AUTO 
Detector RMS RMS 
SweepCount 1 1 
Filter 3 dB 3 dB 
Trace Mode Max Hold Max Hold 
Sweeptype Sweep Sweep 
Preamp off off 
Stablemode Trace Trace 
Stablevalue 0.50 dB 0.50 dB 
Run 91 / max. 150 max. 150 
Stable 3 / 3 3 
Max Stable Difference 0.00 dB 0.50 dB 
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Power Spectral Density (2462 MHz; n20-mode [MCS3] (20 dBm); 20 
MHz) 

Test according to FCC title 47 part 15 §15.247(a),(e), KDB 558074 D01 DTS Meas Guidance v05r03 and ANSI 
C63.10-2013 

Result 
DUT Frequency

(MHz) 
Frequency

(MHz) 
PSD

(dBm) 
Limit  
Max 

(dBm) 

Result

2462.000000 2455.725000 -0.810 8.0 PASS 
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Frequency in MHz

Power Spectral Density

Limit Sum Level PSD

Measurement 
Setting Instrument 

Value 
Target Value

Start Frequency 2.44700 GHz 2.44700 GHz 
Stop Frequency 2.47700 GHz 2.47700 GHz 
Span 30.000 MHz 30.000 MHz 
RBW 100.000 kHz <= 100.000 kHz 
VBW 300.000 kHz >= 300.000 kHz 
SweepPoints 600 ~ 600 
Sweeptime 12.000 ms 12.000 ms 
Reference Level 10.000 dBm 10.000 dBm 
Attenuation 20.000 dB AUTO 
Detector RMS RMS 
SweepCount 1 1 
Filter 3 dB 3 dB 
Trace Mode Max Hold Max Hold 
Sweeptype Sweep Sweep 
Preamp off off 
Stablemode Trace Trace 
Stablevalue 0.50 dB 0.50 dB 
Run 81 / max. 150 max. 150 
Stable 3 / 3 3 
Max Stable Difference 0.09 dB 0.50 dB 
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Occupied Channel Bandwidth 99% (2412 MHz; b-mode [5.5MBps] (20 
dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05r03 and ANSI 
C63.10-2013 

99 % Bandwidth 
DUT Frequency

(MHz) 
Bandwidth

(MHz) 
Limit Min

(MHz) 
Limit Max

(MHz) 
Band Edge Left

(MHz) 
Band Edge 

Right 
(MHz) 

2412.000000 13.100000 --- --- 2405.450000 2418.550000 

(continuation of the "99 % Bandwidth" table from column  6 ...) 

DUT Frequency
(MHz) 

Result

2412.000000 PASS 
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Frequency in MHz

99 % Bandwidth

13.100 MHz

Measurement 
Setting Instrument 

Value 
Target Value

Start Frequency 2.39200 GHz 2.39200 GHz 
Stop Frequency 2.43200 GHz 2.43200 GHz 
Span 40.000 MHz 40.000 MHz 
RBW 200.000 kHz >= 200.000 kHz 
VBW 1.000 MHz >= 600.000 kHz 
SweepPoints 400 ~ 400 
Sweeptime 1.000 ms AUTO 
Reference Level 10.000 dBm 10.000 dBm 
Attenuation 20.000 dB AUTO 
Detector MaxPeak MaxPeak 
SweepCount 100 100 
Filter 3 dB 3 dB 
Trace Mode Max Hold Max Hold 
Sweeptype Sweep AUTO 
Preamp off off 
Stablemode Trace Trace 
Stablevalue 0.30 dB 0.30 dB 
Run 14 / max. 150 max. 150 
Stable 3 / 3 3 
Max Stable Difference 0.05 dB 0.30 dB 
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Occupied Channel Bandwidth 99% (2437 MHz; b-mode [5.5MBps] (20 
dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05r03 and ANSI 
C63.10-2013 

99 % Bandwidth 
DUT Frequency

(MHz) 
Bandwidth

(MHz) 
Limit Min

(MHz) 
Limit Max

(MHz) 
Band Edge Left

(MHz) 
Band Edge 

Right 
(MHz) 

2437.000000 13.200000 --- --- 2430.250000 2443.450000 

(continuation of the "99 % Bandwidth" table from column  6 ...) 

DUT Frequency
(MHz) 

Result

2437.000000 PASS 
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Frequency in MHz

99 % Bandwidth

13.200 MHz

Measurement 
Setting Instrument 

Value 
Target Value

Start Frequency 2.41700 GHz 2.41700 GHz 
Stop Frequency 2.45700 GHz 2.45700 GHz 
Span 40.000 MHz 40.000 MHz 
RBW 200.000 kHz >= 200.000 kHz 
VBW 1.000 MHz >= 600.000 kHz 
SweepPoints 400 ~ 400 
Sweeptime 1.000 ms AUTO 
Reference Level 10.000 dBm 10.000 dBm 
Attenuation 20.000 dB AUTO 
Detector MaxPeak MaxPeak 
SweepCount 100 100 
Filter 3 dB 3 dB 
Trace Mode Max Hold Max Hold 
Sweeptype Sweep AUTO 
Preamp off off 
Stablemode Trace Trace 
Stablevalue 0.30 dB 0.30 dB 
Run 17 / max. 150 max. 150 
Stable 3 / 3 3 
Max Stable Difference 0.08 dB 0.30 dB 
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Occupied Channel Bandwidth 99% (2462 MHz; b-mode [5.5MBps] (20 
dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05r03 and ANSI 
C63.10-2013 

99 % Bandwidth 
DUT Frequency

(MHz) 
Bandwidth

(MHz) 
Limit Min

(MHz) 
Limit Max

(MHz) 
Band Edge Left

(MHz) 
Band Edge 

Right 
(MHz) 

2462.000000 13.400000 --- --- 2455.150000 2468.550000 

(continuation of the "99 % Bandwidth" table from column  6 ...) 

DUT Frequency
(MHz) 

Result

2462.000000 PASS 

-50

-40

-30

-20

-10

0

10

15

2442 2450 2460 2470   2482

L
e
ve

l i
n
 d

B
m

Frequency in MHz

99 % Bandwidth

13.400 MHz

Measurement 
Setting Instrument 

Value 
Target Value

Start Frequency 2.44200 GHz 2.44200 GHz 
Stop Frequency 2.48200 GHz 2.48200 GHz 
Span 40.000 MHz 40.000 MHz 
RBW 200.000 kHz >= 200.000 kHz 
VBW 1.000 MHz >= 600.000 kHz 
SweepPoints 400 ~ 400 
Sweeptime 1.000 ms AUTO 
Reference Level 10.000 dBm 10.000 dBm 
Attenuation 20.000 dB AUTO 
Detector MaxPeak MaxPeak 
SweepCount 100 100 
Filter 3 dB 3 dB 
Trace Mode Max Hold Max Hold 
Sweeptype Sweep AUTO 
Preamp off off 
Stablemode Trace Trace 
Stablevalue 0.30 dB 0.30 dB 
Run 24 / max. 150 max. 150 
Stable 3 / 3 3 
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Occupied Channel Bandwidth 99% (2412 MHz; g-mode [24MBps] (20 
dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05r03 and ANSI 
C63.10-2013 

99 % Bandwidth 
DUT Frequency

(MHz) 
Bandwidth

(MHz) 
Limit Min

(MHz) 
Limit Max

(MHz) 
Band Edge Left

(MHz) 
Band Edge 

Right 
(MHz) 

2412.000000 16.800000 --- --- 2403.650000 2420.450000 

(continuation of the "99 % Bandwidth" table from column  6 ...) 

DUT Frequency
(MHz) 

Result

2412.000000 PASS 
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Frequency in MHz

99 % Bandwidth

16.800 MHz

Measurement
Setting Instrument 

Value 
Target Value

Start Frequency 2.39200 GHz 2.39200 GHz 
Stop Frequency 2.43200 GHz 2.43200 GHz 
Span 40.000 MHz 40.000 MHz 
RBW 200.000 kHz >= 200.000 kHz 
VBW 1.000 MHz >= 600.000 kHz 
SweepPoints 400 ~ 400 
Sweeptime 1.000 ms AUTO 
Reference Level 10.000 dBm 10.000 dBm 
Attenuation 20.000 dB AUTO 
Detector MaxPeak MaxPeak 
SweepCount 100 100 
Filter 3 dB 3 dB 
Trace Mode Max Hold Max Hold 
Sweeptype Sweep AUTO 
Preamp off off 
Stablemode Trace Trace 
Stablevalue 0.30 dB 0.30 dB 
Run 25 / max. 150 max. 150 
Stable 3 / 3 3 
Max Stable Difference 0.20 dB 0.30 dB 
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Occupied Channel Bandwidth 99% (2437 MHz; g-mode [24MBps] (20 
dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05r03 and ANSI 
C63.10-2013 

99 % Bandwidth 
DUT Frequency

(MHz) 
Bandwidth

(MHz) 
Limit Min

(MHz) 
Limit Max

(MHz) 
Band Edge Left

(MHz) 
Band Edge 

Right 
(MHz) 

2437.000000 16.900000 --- --- 2428.550000 2445.450000 

(continuation of the "99 % Bandwidth" table from column  6 ...) 

DUT Frequency
(MHz) 

Result

2437.000000 PASS 
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Frequency in MHz

99 % Bandwidth

16.900 MHz

Measurement 
Setting Instrument 

Value 
Target Value

Start Frequency 2.41700 GHz 2.41700 GHz 
Stop Frequency 2.45700 GHz 2.45700 GHz 
Span 40.000 MHz 40.000 MHz 
RBW 200.000 kHz >= 200.000 kHz 
VBW 1.000 MHz >= 600.000 kHz 
SweepPoints 400 ~ 400 
Sweeptime 1.000 ms AUTO 
Reference Level 10.000 dBm 10.000 dBm 
Attenuation 20.000 dB AUTO 
Detector MaxPeak MaxPeak 
SweepCount 100 100 
Filter 3 dB 3 dB 
Trace Mode Max Hold Max Hold 
Sweeptype Sweep AUTO 
Preamp off off 
Stablemode Trace Trace 
Stablevalue 0.30 dB 0.30 dB 
Run 35 / max. 150 max. 150 
Stable 3 / 3 3 
Max Stable Difference 0.04 dB 0.30 dB 
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Occupied Channel Bandwidth 99% (2462 MHz; g-mode [24MBps] (20 
dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05r03 and ANSI 
C63.10-2013 

99 % Bandwidth 
DUT Frequency

(MHz) 
Bandwidth

(MHz) 
Limit Min

(MHz) 
Limit Max

(MHz) 
Band Edge Left

(MHz) 
Band Edge 

Right 
(MHz) 

2462.000000 16.900000 --- --- 2453.450000 2470.350000 

(continuation of the "99 % Bandwidth" table from column  6 ...) 

DUT Frequency
(MHz) 

Result

2462.000000 PASS 
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Frequency in MHz

99 % Bandwidth

16.900 MHz

Measurement 
Setting Instrument 

Value 
Target Value

Start Frequency 2.44200 GHz 2.44200 GHz 
Stop Frequency 2.48200 GHz 2.48200 GHz 
Span 40.000 MHz 40.000 MHz 
RBW 200.000 kHz >= 200.000 kHz 
VBW 1.000 MHz >= 600.000 kHz 
SweepPoints 400 ~ 400 
Sweeptime 1.000 ms AUTO 
Reference Level 10.000 dBm 10.000 dBm 
Attenuation 20.000 dB AUTO 
Detector MaxPeak MaxPeak 
SweepCount 100 100 
Filter 3 dB 3 dB 
Trace Mode Max Hold Max Hold 
Sweeptype Sweep AUTO 
Preamp off off 
Stablemode Trace Trace 
Stablevalue 0.30 dB 0.30 dB 
Run 45 / max. 150 max. 150 
Stable 3 / 3 3 
Max Stable Difference 0.05 dB 0.30 dB 
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Occupied Channel Bandwidth 99% (2412 MHz; n20-mode [MCS3] (20 
dBm); 20 MHz) 

 Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05r03 and ANSI 
C63.10-2013 

99 % Bandwidth 
DUT Frequency

(MHz) 
Bandwidth

(MHz) 
Limit Min

(MHz) 
Limit Max

(MHz) 
Band Edge Left

(MHz) 
Band Edge 

Right 
(MHz) 

2412.000000 17.900000 --- --- 2403.050000 2420.950000 

(continuation of the "99 % Bandwidth" table from column  6 ...) 

DUT Frequency
(MHz) 

Result

2412.000000 PASS 
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Frequency in MHz

99 % Bandwidth

17.900 MHz

Measurement
Setting Instrument 

Value 
Target Value

Start Frequency 2.39200 GHz 2.39200 GHz 
Stop Frequency 2.43200 GHz 2.43200 GHz 
Span 40.000 MHz 40.000 MHz 
RBW 200.000 kHz >= 200.000 kHz 
VBW 1.000 MHz >= 600.000 kHz 
SweepPoints 400 ~ 400 
Sweeptime 1.000 ms AUTO 
Reference Level 10.000 dBm 10.000 dBm 
Attenuation 20.000 dB AUTO 
Detector MaxPeak MaxPeak 
SweepCount 100 100 
Filter 3 dB 3 dB 
Trace Mode Max Hold Max Hold 
Sweeptype Sweep AUTO 
Preamp off off 
Stablemode Trace Trace 
Stablevalue 0.30 dB 0.30 dB 
Run 34 / max. 150 max. 150 
Stable 3 / 3 3 
Max Stable Difference 0.20 dB 0.30 dB 
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Occupied Channel Bandwidth 99% (2437 MHz; n20-mode [MCS3] (20 
dBm); 20 MHz) 

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05r03 and ANSI 
C63.10-2013 

99 % Bandwidth 
DUT Frequency

(MHz) 
Bandwidth

(MHz) 
Limit Min

(MHz) 
Limit Max

(MHz) 
Band Edge Left

(MHz) 
Band Edge 

Right 
(MHz) 

2437.000000 17.900000 --- --- 2428.050000 2445.950000 

(continuation of the "99 % Bandwidth" table from column  6 ...) 

DUT Frequency
(MHz) 

Result

2437.000000 PASS 
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Frequency in MHz

99 % Bandwidth

17.900 MHz

Measurement
Setting Instrument 

Value 
Target Value

Start Frequency 2.41700 GHz 2.41700 GHz 
Stop Frequency 2.45700 GHz 2.45700 GHz 
Span 40.000 MHz 40.000 MHz 
RBW 200.000 kHz >= 200.000 kHz 
VBW 1.000 MHz >= 600.000 kHz 
SweepPoints 400 ~ 400 
Sweeptime 1.000 ms AUTO 
Reference Level 10.000 dBm 10.000 dBm 
Attenuation 20.000 dB AUTO 
Detector MaxPeak MaxPeak 
SweepCount 100 100 
Filter 3 dB 3 dB 
Trace Mode Max Hold Max Hold 
Sweeptype Sweep AUTO 
Preamp off off 
Stablemode Trace Trace 
Stablevalue 0.30 dB 0.30 dB 
Run 28 / max. 150 max. 150 
Stable 3 / 3 3 
Max Stable Difference 0.22 dB 0.30 dB 
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Occupied Channel Bandwidth 99% (2462 MHz; n20-mode [MCS3] (20 
dBm); 20 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v05r03 and ANSI 
C63.10-2013 

99 % Bandwidth 
DUT Frequency

(MHz) 
Bandwidth

(MHz) 
Limit Min

(MHz) 
Limit Max

(MHz) 
Band Edge Left

(MHz) 
Band Edge 

Right 
(MHz) 

2462.000000 17.900000 --- --- 2453.050000 2470.950000 

(continuation of the "99 % Bandwidth" table from column  6 ...) 

DUT Frequency
(MHz) 

Result

2462.000000 PASS 
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Frequency in MHz

99 % Bandwidth

17.900 MHz

Measurement
Setting Instrument 

Value 
Target Value

Start Frequency 2.44200 GHz 2.44200 GHz 
Stop Frequency 2.48200 GHz 2.48200 GHz 
Span 40.000 MHz 40.000 MHz 
RBW 200.000 kHz >= 200.000 kHz 
VBW 1.000 MHz >= 600.000 kHz 
SweepPoints 400 ~ 400 
Sweeptime 1.000 ms AUTO 
Reference Level 10.000 dBm 10.000 dBm 
Attenuation 20.000 dB AUTO 
Detector MaxPeak MaxPeak 
SweepCount 100 100 
Filter 3 dB 3 dB 
Trace Mode Max Hold Max Hold 
Sweeptype Sweep AUTO 
Preamp off off 
Stablemode Trace Trace 
Stablevalue 0.30 dB 0.30 dB 
Run 34 / max. 150 max. 150 
Stable 3 / 3 3 
Max Stable Difference 0.15 dB 0.30 dB 
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Tx Spurious Emission 

Mode 
DUT Frequency 

(MHz)
Result 

b-mode [5.5MBps]; 2412MHz 2412.000000 PASS 

b-mode [5.5MBps]; 2437MHz 2437.000000 PASS 

b-mode [5.5MBps]; 2462MHz 2462.000000 PASS 

g-mode [24MBps]; 2412MHz 2412.000000 PASS 

g-mode [24MBps]; 2437MHz 2437.000000 PASS 

g-mode [24MBps]; 2462MHz 2462.000000 PASS 

n20-mode [MCS3]; 2412MHz 2412.000000 PASS 

n20-mode [MCS3]; 2437MHz 2437.000000 PASS 

n20-mode [MCS3]; 2462MHz 2462.000000 PASS 
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Tx Spurious Emission (2412 MHz; b-mode [5.5MBps] (20 dBm); 20 
MHz) 

Test according to FCC title 47 part 15 §15.247(d), KDB 558074 D01 DTS Meas Guidance v05r03 and ANSI 
C63.10-2013 

Result 
DUT Frequency

(MHz) 
Result

2412.000000 PASS 

Final measurements 
Frequency

(MHz) 
Level Pre 

Measurement
(dBm) 

level
(dBm) 

Limit
(dBm) 

Margin
(dB) 

Result

--- --- --- --- --- --- 

Pre Measurements 
Frequency

(MHz) 
Level
(dBm) 

Margin
(dB) 

Limit
(dBm) 

2395.021008 -27.1 5.9 -21.2 
2385.063025 -45.5 24.3 -21.2 
1777.626050 -47.5 26.3 -21.2 
2235.693277 -47.6 26.4 -21.2 
2136.113445 -47.7 26.5 -21.2 
2106.239496 -48.3 27.1 -21.2 
1807.500000 -48.3 27.1 -21.2 
2315.357143 -48.5 27.2 -21.2 
2175.945378 -48.5 27.3 -21.2 
1797.542017 -48.5 27.3 -21.2 
2245.651261 -48.5 27.3 -21.2 
2185.903361 -48.6 27.4 -21.2 
2165.987395 -48.6 27.4 -21.2 
1757.710084 -48.6 27.4 -21.2 
2365.147059 -48.6 27.4 -21.2 

Measurement Settings 
Start Frequency

(MHz) 
Stop Frequency

(MHz) 
Pre Measurement Final Measurement

30.000000 2400.000000 1 1 
2400.000000 2483.500000 1 1 
2483.500000 26000.000000 1 1 
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Pre Measurement 1 
Setting Instrument 

Value 
Target Value

RBW 100.000 kHz <= 100.000 kHz 
VBW 300.000 kHz >= 300.000 kHz 
SweepPoints 238 ~ 238 
Sweeptime 23.700 ms AUTO 
Reference Level 10.000 dBm -30.000 dBm 
Attenuation 40.000 dB AUTO 
Detector MaxPeak MaxPeak 
SweepCount 3 3 
Filter 3 dB 3 dB 
Trace Mode Max Hold Max Hold 
Sweeptype Sweep AUTO 
Preamp off off 
Stablemode Trace Trace 
Stablevalue 0.50 dB 0.50 dB 
Run 6 / max. 40 max. 40 
Stable 3 / 3 3 
Max Stable Difference 0.00 dB 0.50 dB 
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Tx Spurious Emission (2437 MHz; b-mode [5.5MBps] (20 dBm); 20 
MHz) 

Test according to FCC title 47 part 15 §15.247(d), KDB 558074 D01 DTS Meas Guidance v05r03 and ANSI 
C63.10-2013 

Result 
DUT Frequency

(MHz) 
Result

2437.000000 PASS 

Final measurements 
Frequency

(MHz) 
Level Pre 

Measurement
(dBm) 

level
(dBm) 

Limit
(dBm) 

Margin
(dB) 

Result

--- --- --- --- --- --- 

Pre Measurements 
Frequency

(MHz) 
Level
(dBm) 

Margin
(dB) 

Limit
(dBm) 

4877.125903 -42.6 22.5 -20.2 
2395.021008 -50.2 30.1 -20.2 
2385.063025 -53.2 33.1 -20.2 
4867.131640 -53.7 33.5 -20.2 
7305.731725 -54.7 34.5 -20.2 
2488.497131 -55.9 35.7 -20.2 
7315.725988 -56.3 36.1 -20.2 
9744.331810 -59.6 39.4 -20.2 
4887.120166 -60.9 40.8 -20.2 
473.130252 -61.0 40.8 -20.2 

25925.043030 -64.1 43.9 -20.2 
7325.720251 -64.4 44.2 -20.2 

20498.158415 -65.1 44.9 -20.2 
25375.358585 -65.4 45.2 -20.2 
25945.031555 -65.6 45.4 -20.2 

Measurement Settings 
Start Frequency

(MHz) 
Stop Frequency

(MHz) 
Pre Measurement Final Measurement

30.000000 2400.000000 1 1 
2400.000000 2483.500000 1 1 
2483.500000 26000.000000 1 1 
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Pre Measurement 1 
Setting Instrument 

Value 
Target Value

RBW 100.000 kHz <= 100.000 kHz 
VBW 300.000 kHz >= 300.000 kHz 
SweepPoints 238 ~ 238 
Sweeptime 23.700 ms AUTO 
Reference Level -20.000 dBm -30.000 dBm 
Attenuation 10.000 dB AUTO 
Detector MaxPeak MaxPeak 
SweepCount 3 3 
Filter 3 dB 3 dB 
Trace Mode Max Hold Max Hold 
Sweeptype Sweep AUTO 
Preamp off off 
Stablemode Trace Trace 
Stablevalue 0.50 dB 0.50 dB 
Run 6 / max. 40 max. 40 
Stable 3 / 3 3 
Max Stable Difference 0.00 dB 0.50 dB 
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Tx Spurious Emission (2462 MHz; b-mode [5.5MBps] (20 dBm); 20 
MHz)

Test according to FCC title 47 part 15 §15.247(d), KDB 558074 D01 DTS Meas Guidance v05r03 and ANSI 
C63.10-2013 

Result 
DUT Frequency

(MHz) 
Result

2462.000000 PASS 

Final measurements 
Frequency

(MHz) 
Level Pre 

Measurement
(dBm) 

level
(dBm) 

Limit
(dBm) 

Margin
(dB) 

Result

--- --- --- --- --- --- 

Pre Measurements 
Frequency

(MHz) 
Level
(dBm) 

Margin
(dB) 

Limit
(dBm) 

24715.737250 -45.4 29.9 -15.5 
24585.811836 -45.6 30.1 -15.5 
24625.788887 -45.7 30.2 -15.5 
25235.438908 -45.7 30.3 -15.5 
24355.943795 -45.9 30.4 -15.5 
25795.117616 -45.9 30.4 -15.5 
24725.731513 -46.1 30.6 -15.5 
20578.112516 -46.1 30.6 -15.5 
25915.048768 -46.1 30.6 -15.5 
24655.771674 -46.2 30.7 -15.5 
25885.065980 -46.2 30.7 -15.5 
25955.025818 -46.2 30.7 -15.5 
23966.167552 -46.2 30.7 -15.5 
25905.054505 -46.2 30.7 -15.5 
24565.823311 -46.2 30.7 -15.5 

Measurement Settings 
Start Frequency

(MHz) 
Stop Frequency

(MHz) 
Pre Measurement Final Measurement

30.000000 2400.000000 1 1 
2400.000000 2483.500000 1 1 
2483.500000 26000.000000 1 1 
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Pre Measurement 1 
Setting Instrument 

Value 
Target Value

RBW 100.000 kHz <= 100.000 kHz 
VBW 300.000 kHz >= 300.000 kHz 
SweepPoints 238 ~ 238 
Sweeptime 23.700 ms AUTO 
Reference Level -20.000 dBm -30.000 dBm 
Attenuation 10.000 dB AUTO 
Detector MaxPeak MaxPeak 
SweepCount 3 3 
Filter 3 dB 3 dB 
Trace Mode Max Hold Max Hold 
Sweeptype Sweep AUTO 
Preamp off off 
Stablemode Trace Trace 
Stablevalue 0.50 dB 0.50 dB 
Run 5 / max. 40 max. 40 
Stable 3 / 3 3 
Max Stable Difference 0.19 dB 0.50 dB 
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Tx Spurious Emission (2412 MHz; g-mode [24MBps] (20 dBm); 20 
MHz) 

Test according to FCC title 47 part 15 §15.247(d), KDB 558074 D01 DTS Meas Guidance v05r03 and ANSI 
C63.10-2013 

Result 
DUT Frequency

(MHz) 
Result

2412.000000 PASS 

Final measurements 
Frequency

(MHz) 
Level Pre 

Measurement
(dBm) 

level
(dBm) 

Limit
(dBm) 

Margin
(dB) 

Result

2399.809038 -18.1 -33.9 -23.4 10.5 PASS 

Pre Measurements 
Frequency

(MHz) 
Level
(dBm) 

Margin
(dB) 

Limit
(dBm) 

2395.021008 -18.1 -5.3 -23.4 
2385.063025 -28.4 5.0 -23.4 
2285.483193 -47.1 23.7 -23.4 
2305.399160 -47.9 24.5 -23.4 
2096.281513 -48.1 24.7 -23.4 

34.978992 -48.2 24.8 -23.4 
30.000000 -48.2 24.8 -23.4 

2335.273109 -48.4 25.0 -23.4 
2345.231092 -48.4 25.0 -23.4 
1907.079832 -48.4 25.0 -23.4 
1638.214286 -48.5 25.1 -23.4 
1837.373950 -48.5 25.1 -23.4 
1897.121849 -48.5 25.1 -23.4 
2245.651261 -48.5 25.1 -23.4 
1767.668067 -48.6 25.2 -23.4 

Measurement Settings 
Start Frequency

(MHz) 
Stop Frequency

(MHz) 
Pre Measurement Final Measurement

30.000000 2400.000000 1 1 
2400.000000 2483.500000 1 1 
2483.500000 26000.000000 1 1 
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Sum Level Limit

Pre Measurement 1 
Setting Instrument 

Value 
Target Value

RBW 100.000 kHz <= 100.000 kHz 
VBW 300.000 kHz >= 300.000 kHz 
SweepPoints 238 ~ 238 
Sweeptime 23.700 ms AUTO 
Reference Level 10.000 dBm -30.000 dBm 
Attenuation 40.000 dB AUTO 
Detector MaxPeak MaxPeak 
SweepCount 3 3 
Filter 3 dB 3 dB 
Trace Mode Max Hold Max Hold 
Sweeptype Sweep AUTO 
Preamp off off 
Stablemode Trace Trace 
Stablevalue 0.50 dB 0.50 dB 
Run 5 / max. 40 max. 40 
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Stable 3 / 3 3 
Max Stable Difference 0.00 dB 0.50 dB 

Final Measurement 1 
Setting Instrument Value Target Value

RBW 100.000 kHz <= 100.000 kHz 
VBW 300.000 kHz >= 300.000 kHz 
SweepPoints 401 ~ 401 
Sweeptime 1.000 ms AUTO 
Reference Level 20.000 dBm 20.000 dBm 
Attenuation 30.000 dB AUTO 
Detector Sample Sample 
SweepCount 100 100 
Filter 3 dB 3 dB 
Trace Mode Average Linear Average Linear 
Sweeptype Sweep AUTO 
Preamp off off 
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Tx Spurious Emission (2437 MHz; g-mode [24MBps] (20 dBm); 20 
MHz)

Test according to FCC title 47 part 15 §15.247(d), KDB 558074 D01 DTS Meas Guidance v05r03 and ANSI 
C63.10-2013 

Result 
DUT Frequency

(MHz) 
Result

2437.000000 PASS 

Final measurements 
Frequency

(MHz) 
Level Pre 

Measurement
(dBm) 

level
(dBm) 

Limit
(dBm) 

Margin
(dB) 

Result

--- --- --- --- --- --- 

Pre Measurements 
Frequency

(MHz) 
Level
(dBm) 

Margin
(dB) 

Limit
(dBm) 

2395.021008 -46.7 24.0 -22.8 
4877.125903 -48.8 26.0 -22.8 
2385.063025 -49.8 27.0 -22.8 
4867.131640 -53.5 30.7 -22.8 
4887.120166 -53.6 30.8 -22.8 
2488.497131 -54.8 32.0 -22.8 
4857.137378 -58.1 35.3 -22.8 
2285.483193 -58.4 35.6 -22.8 
1668.088235 -58.5 35.7 -22.8 
2126.155462 -58.5 35.7 -22.8 
1837.373950 -58.5 35.8 -22.8 
1817.457983 -58.6 35.8 -22.8 
1857.289916 -58.7 35.9 -22.8 

34.978992 -58.8 36.0 -22.8 
30.000000 -58.8 36.1 -22.8 

Measurement Settings 
Start Frequency

(MHz) 
Stop Frequency

(MHz) 
Pre Measurement Final Measurement

30.000000 2400.000000 1 1 
2400.000000 2483.500000 1 1 
2483.500000 26000.000000 1 1 
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Pre Measurement 1 
Setting Instrument 

Value 
Target Value

RBW 100.000 kHz <= 100.000 kHz 
VBW 300.000 kHz >= 300.000 kHz 
SweepPoints 238 ~ 238 
Sweeptime 23.700 ms AUTO 
Reference Level 0.000 dBm -30.000 dBm 
Attenuation 30.000 dB AUTO 
Detector MaxPeak MaxPeak 
SweepCount 3 3 
Filter 3 dB 3 dB 
Trace Mode Max Hold Max Hold 
Sweeptype Sweep AUTO 
Preamp off off 
Stablemode Trace Trace 
Stablevalue 0.50 dB 0.50 dB 
Run 8 / max. 40 max. 40 
Stable 3 / 3 3 
Max Stable Difference 0.00 dB 0.50 dB 
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Tx Spurious Emission (2462 MHz; g-mode [24MBps] (20 dBm); 20 
MHz) 

Test according to FCC title 47 part 15 §15.247(d), KDB 558074 D01 DTS Meas Guidance v05r03 and ANSI 
C63.10-2013 

Result 
DUT Frequency

(MHz) 
Result

2462.000000 PASS 

Final measurements 
Frequency

(MHz) 
Level Pre 

Measurement
(dBm) 

level
(dBm) 

Limit
(dBm) 

Margin
(dB) 

Result

--- --- --- --- --- --- 

Pre Measurements 
Frequency

(MHz) 
Level
(dBm) 

Margin
(dB) 

Limit
(dBm) 

25365.364322 -34.7 12.5 -22.2 
24146.064280 -34.7 12.5 -22.2 
25865.077454 -35.0 12.8 -22.2 
25185.467595 -35.1 12.9 -22.2 
2488.497131 -35.2 13.0 -22.2 

20518.146940 -35.3 13.1 -22.2 
24665.765937 -35.3 13.1 -22.2 
17260.017318 -35.3 13.1 -22.2 
25965.020081 -35.4 13.2 -22.2 
24545.834785 -35.4 13.2 -22.2 
24555.829048 -35.5 13.2 -22.2 
25295.404484 -35.5 13.3 -22.2 
25915.048768 -35.5 13.3 -22.2 
25845.088929 -35.5 13.3 -22.2 
25925.043030 -35.6 13.3 -22.2 

Measurement Settings 
Start Frequency

(MHz) 
Stop Frequency

(MHz) 
Pre Measurement Final Measurement

30.000000 2400.000000 1 1 
2400.000000 2483.500000 1 1 
2483.500000 26000.000000 1 1 
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Pre Measurement 1 
Setting Instrument 

Value 
Target Value

RBW 100.000 kHz <= 100.000 kHz 
VBW 300.000 kHz >= 300.000 kHz 
SweepPoints 238 ~ 238 
Sweeptime 23.700 ms AUTO 
Reference Level -20.000 dBm -30.000 dBm 
Attenuation 10.000 dB AUTO 
Detector MaxPeak MaxPeak 
SweepCount 3 3 
Filter 3 dB 3 dB 
Trace Mode Max Hold Max Hold 
Sweeptype Sweep AUTO 
Preamp off off 
Stablemode Trace Trace 
Stablevalue 0.50 dB 0.50 dB 
Run 8 / max. 40 max. 40 
Stable 3 / 3 3 
Max Stable Difference 0.00 dB 0.50 dB 
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Tx Spurious Emission (2412 MHz; n20-mode [MCS3] (20 dBm); 20 
MHz)

Test according to FCC title 47 part 15 §15.247(d), KDB 558074 D01 DTS Meas Guidance v05r03 and ANSI 
C63.10-2013 

Result 
DUT Frequency

(MHz) 
Result

2412.000000 PASS 

Final measurements 
Frequency

(MHz) 
Level Pre 

Measurement
(dBm) 

level
(dBm) 

Limit
(dBm) 

Margin
(dB) 

Result

2399.459911 -19.6 -35.1 -24.1 11.0 PASS 

Pre Measurements 
Frequency

(MHz) 
Level
(dBm) 

Margin
(dB) 

Limit
(dBm) 

2395.021008 -19.6 -4.5 -24.1 
2385.063025 -28.9 4.8 -24.1 
2036.533613 -47.8 23.7 -24.1 
2096.281513 -47.8 23.7 -24.1 
2365.147059 -47.8 23.7 -24.1 
2305.399160 -48.0 24.0 -24.1 
2156.029412 -48.2 24.1 -24.1 
2195.861345 -48.2 24.1 -24.1 
2146.071429 -48.3 24.2 -24.1 
2315.357143 -48.7 24.6 -24.1 
1767.668067 -48.7 24.6 -24.1 
1857.289916 -48.7 24.6 -24.1 
2255.609244 -48.7 24.6 -24.1 
2275.525210 -48.8 24.7 -24.1 
2066.407563 -48.8 24.7 -24.1 

Measurement Settings 
Start Frequency

(MHz) 
Stop Frequency

(MHz) 
Pre Measurement Final Measurement

30.000000 2400.000000 1 1 
2400.000000 2483.500000 1 1 
2483.500000 26000.000000 1 1 
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Sum Level Limit

Pre Measurement 1 
Setting Instrument 

Value 
Target Value

RBW 100.000 kHz <= 100.000 kHz 
VBW 300.000 kHz >= 300.000 kHz 
SweepPoints 238 ~ 238 
Sweeptime 23.700 ms AUTO 
Reference Level 10.000 dBm -30.000 dBm 
Attenuation 40.000 dB AUTO 
Detector MaxPeak MaxPeak 
SweepCount 3 3 
Filter 3 dB 3 dB 
Trace Mode Max Hold Max Hold 
Sweeptype Sweep AUTO 
Preamp off off 
Stablemode Trace Trace 
Stablevalue 0.50 dB 0.50 dB 
Run 4 / max. 40 max. 40 
Stable 3 / 3 3 
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Max Stable Difference 0.00 dB 0.50 dB 

Final Measurement 1 
Setting Instrument Value Target Value

RBW 100.000 kHz <= 100.000 kHz 
VBW 300.000 kHz >= 300.000 kHz 
SweepPoints 401 ~ 401 
Sweeptime 1.000 ms AUTO 
Reference Level 20.000 dBm 20.000 dBm 
Attenuation 30.000 dB AUTO 
Detector Sample Sample 
SweepCount 100 100 
Filter 3 dB 3 dB 
Trace Mode Average Linear Average Linear 
Sweeptype Sweep AUTO 
Preamp off off 
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Tx Spurious Emission (2437 MHz; n20-mode [MCS3] (20 dBm); 20 
MHz)

Test according to FCC title 47 part 15 §15.247(d), KDB 558074 D01 DTS Meas Guidance v05r03 and ANSI 
C63.10-2013 

Result 
DUT Frequency

(MHz) 
Result

2437.000000 PASS 

Final measurements 
Frequency

(MHz) 
Level Pre 

Measurement
(dBm) 

level
(dBm) 

Limit
(dBm) 

Margin
(dB) 

Result

--- --- --- --- --- --- 

Pre Measurements 
Frequency

(MHz) 
Level
(dBm) 

Margin
(dB) 

Limit
(dBm) 

2395.021008 -46.1 23.8 -22.3 
2385.063025 -51.0 28.6 -22.3 
4877.125903 -52.2 29.8 -22.3 
4867.131640 -52.3 30.0 -22.3 
4857.137378 -53.4 31.0 -22.3 
4887.120166 -53.4 31.1 -22.3 
2488.497131 -55.1 32.7 -22.3 
1777.626050 -57.4 35.1 -22.3 

34.978992 -57.8 35.5 -22.3 
30.000000 -57.8 35.5 -22.3 

2046.491597 -57.9 35.5 -22.3 
2305.399160 -57.9 35.6 -22.3 
2136.113445 -58.0 35.6 -22.3 
2165.987395 -58.1 35.7 -22.3 
2295.441176 -58.1 35.7 -22.3 

Measurement Settings 
Start Frequency

(MHz) 
Stop Frequency

(MHz) 
Pre Measurement Final Measurement

30.000000 2400.000000 1 1 
2400.000000 2483.500000 1 1 
2483.500000 26000.000000 1 1 
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Pre Measurement 1 
Setting Instrument 

Value 
Target Value

RBW 100.000 kHz <= 100.000 kHz 
VBW 300.000 kHz >= 300.000 kHz 
SweepPoints 238 ~ 238 
Sweeptime 23.700 ms AUTO 
Reference Level 0.000 dBm -30.000 dBm 
Attenuation 30.000 dB AUTO 
Detector MaxPeak MaxPeak 
SweepCount 3 3 
Filter 3 dB 3 dB 
Trace Mode Max Hold Max Hold 
Sweeptype Sweep AUTO 
Preamp off off 
Stablemode Trace Trace 
Stablevalue 0.50 dB 0.50 dB 
Run 5 / max. 40 max. 40 
Stable 3 / 3 3 
Max Stable Difference 0.00 dB 0.50 dB 
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Tx Spurious Emission (2462 MHz; n20-mode [MCS3] (20 dBm); 20 
MHz)

Test according to FCC title 47 part 15 §15.247(d), KDB 558074 D01 DTS Meas Guidance v05r03 and ANSI 
C63.10-2013 

Result 
DUT Frequency

(MHz) 
Result

2462.000000 PASS 

Final measurements 
Frequency

(MHz) 
Level Pre 

Measurement
(dBm) 

level
(dBm) 

Limit
(dBm) 

Margin
(dB) 

Result

--- --- --- --- --- --- 

Pre Measurements 
Frequency

(MHz) 
Level
(dBm) 

Margin
(dB) 

Limit
(dBm) 

2488.497131 -32.9 10.3 -22.6 
25855.083192 -34.2 11.6 -22.6 
24595.806099 -34.7 12.1 -22.6 
24655.771674 -35.0 12.3 -22.6 
25905.054505 -35.1 12.4 -22.6 
23996.150340 -35.1 12.4 -22.6 
25645.203676 -35.2 12.6 -22.6 
25275.415958 -35.3 12.6 -22.6 
23606.374097 -35.3 12.6 -22.6 
25755.140565 -35.3 12.7 -22.6 
24246.006906 -35.3 12.7 -22.6 
25895.060242 -35.3 12.7 -22.6 
24835.668402 -35.3 12.7 -22.6 
22127.223226 -35.4 12.7 -22.6 
23636.356885 -35.4 12.8 -22.6 

Measurement Settings 
Start Frequency

(MHz) 
Stop Frequency

(MHz) 
Pre Measurement Final Measurement

30.000000 2400.000000 1 1 
2400.000000 2483.500000 1 1 
2483.500000 26000.000000 1 1 
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Pre Measurement 1 
Setting Instrument 

Value 
Target Value

RBW 100.000 kHz <= 100.000 kHz 
VBW 300.000 kHz >= 300.000 kHz 
SweepPoints 238 ~ 238 
Sweeptime 23.700 ms AUTO 
Reference Level -20.000 dBm -30.000 dBm 
Attenuation 10.000 dB AUTO 
Detector MaxPeak MaxPeak 
SweepCount 3 3 
Filter 3 dB 3 dB 
Trace Mode Max Hold Max Hold 
Sweeptype Sweep AUTO 
Preamp off off 
Stablemode Trace Trace 
Stablevalue 0.50 dB 0.50 dB 
Run 9 / max. 40 max. 40 
Stable 3 / 3 3 
Max Stable Difference 0.00 dB 0.50 dB 

End Of Annex 1 


